

## Coleman Powermate Generator Service Parts Price List

Coleman Powermate Inc. reserves the right to discontinue or change pricing and specifications at any time without advanced notice. Verification of this Service Parts List may be obtained by contacting Coleman Powermate Product Service Representatives at (800) 445-1805.

Effective Date: 01/07

## Generator Service Part Pricing

Part Number	Description	List Price
0000695.01	RECPT 5-15R BLK STD #467-5320	\$2.63
0006253	ASSY WIRE BLK 8 GA 17.25	\$4.96
0006254	ASSY WIRE RED 8 GA 17.25 RING/RING	\$4.96
0006632	ASSY WIRE YEL 18GA 19.50 SOCK/SOCK	\$6.20
0006754	ASSY WIRE RED/BLK 22 GA DC	\$2.48
0006807	ASSY WIRE RED 8GA 21.00 RING/RING	\$5.38
0007146.01	ASSY WIRE BLK 18GA 3 SOCK/SPLG	\$5.33
0007172	ASSY WIRE GRN 14GA 16.00 RING/PIN	\$1.21
0007296	ASSY WIRE RED 18GA 4.50 RING/ES	\$0.79
0007297	ASSY WIRE WHT 18GA 3.5 E/S-E/S	\$0.79
0007325	ASSY WIRE BLK 14GA 12.00 IFC/SPADE	\$2.03
0007326	ASSY WIRE WHT 14GA 12.00 IFC/SPADE	\$2.03
0007327	ASSY WIRE GRN/YEL 14GA 12.00 FC/RING	\$1.81
0007330	ASSY WIRE ORN 18GA 20.00 SOCK/PIN	\$0.79
0007334	ASSY WIRE BLK 8 GA 21.00 RING/RING	\$6.17
0007335	ASSY WIRE RED 12GA 21.00 RING/RING	\$3.15
0007336	ASSY WIRE RED 12GA 24.00 RING/RING	\$6.50
0007485	ASSY WIRE RED 20GA 19.00 SPC/PMS	\$1.61
0007486	ASSY WIRE BLK 20 GA 19.00 SPC/PMS	\$1.61
0007509	ASSY WIRE BLK 14GA 3.50 IFC/IFC	\$1.55
0007519	ASSY SIRE BLU 16GA 9.50 IFEM/SOCK	\$2.87
0007537	ASSY WIRE BLK 8GA 21.00 RING/RING	\$4.04
0007540	ASSY WIRE RED 18GA 16.00 PIN/RING	\$0.86
0007541	ASSY WIRE GRN 18GA 18.00 PIN/RING	\$0.79
0007543	ASSY WIRE YEL 18GA 5.00 IRAF/DS	\$1.01
0007544	HARNESS BRIDGE RECTIFIER	\$3.57
0007549	ASSY WIRE BLK 10GA 8.00 SSC/M/F	\$3.08
0008466	NUT HEX 5-16-18 ZP	\$0.79
0008854	LUG GROUND ILSCO TA-6S	\$1.18
0009712	TIE WIRE PLST 6.06 LG	\$0.79
0030148	SWITCH DR-450A	\$18.07
0032565	RECPT L5-30R	\$10.24
0034801	CONNECTOR HSG 8 FEM	\$1.79
0034819.01	CAPACITOR 130UF	\$9.45
0034843.01	DIODE D2215 W/ .250 FASTON	\$7.39
0035022	BOLT HH 5/16-24 X 5.13 GR5 PF	\$3.06
0035055	BOLT HH 5/16 - 24 X 6.63 GR5 PF	\$2.29
0035121	ISOL VIB 1.00 OD X .75 .38STUD	\$2.79
0035246	RECPT FRENCH 10-16A 250V	\$51.82
0035899	ENDBELL MOLD BLK	\$23.81
0036079	SOLENOID, START	\$24.65
0036137	SWITCH ROTARY 463A	\$15.84
0036269	CONNECTOR HSG 8 MALE	\$2.58
0036525.02	BRACKET BATTERY HOLD-DOWN	\$0.99
0036533.01	PAN, BATTERY SUPPORT	\$7.46
0036913	RECPT L6-20R	\$25.22
0036947	RECPT L6-30R	\$34.65

0037762	RECPT 5-20R BLK	\$6.22
0037762.01	RECPT 5-20R BLK STD	\$6.05
0037796	CIR BREAKER 15AMP	\$19.06
0037812	PIN DOWEL 1/4	\$0.79
0037952	CARRIER POWERBASE 2KW	\$71.91
0037986	CARRIER POWERBASE 4KW	\$75.51
0038596	RUBBER FOOT ASSEMBLY	\$2.36
0038828	ENDBELL MOLD GRN	\$20.19
0038885	CLAMP CAPACITOR	\$0.79
0038919	ENDBELL MOLD BLK	\$20.35
0038919.01	ENDBELL MOLD GRN	\$20.18
0038968	COVER BRUSH PLST GRN	\$0.79
0038976	HEAT SINK DIODE	\$1.20
0039024	SPACER 1 IN	\$0.79
0039164	STATOR 5-60-240	\$277.55
0039719	PLUG L5-30P	\$27.08
0039727	PLUG L6-30P	\$35.04
0039743	PLUG L6-20P	\$22.57
0040162	PLUG L16-20P	\$67.38
0040816	BOLT HH 1/4-20 X 6.00	\$0.79
0040816.01	BOLT HWH 1/2-20 X 6.00 GR5 ZP	\$0.79
0044305	SLEEVE VOL-CRYL	\$0.79
0044529	RECPT L15-20R	\$31.66
0044537	PLUG L15-20P	\$17.23
0047409	ENDBELL MOLD GRN	\$30.08
0047669	TERMINAL RING 10	\$0.79
0047727	CIR BREAKER 15AMP	\$9.25
0047730.01	RECPT DC	\$6.66
0047774	FOOT RUBBER 106-W	\$0.97
0047790	FILTER FUEL FF300N	\$3.05
0047796	SPACER .38 ID X .50 OD X .75 LG	\$0.79
0047806	CAPACITOR 7.5UF	\$12.92
0047937	WASHER FENDER	\$0.79
0047942	ENDBELL MACH PM3-4.	\$38.81
0048033	ENDBELL PAINTED 5CSA	\$48.87
0048066	CIR BREAKER 10AMP	\$5.34
0048067	CIR BREAKER 15AMP 250V 1POLE	\$9.41
0048119	SPACER .38 ID X .50 OD X .25 LG	\$0.79
0048165	RECPT 6-15R BLK	\$7.92
0048243	BUSHING STEP	\$0.79
0048269	CIR BREAKER 15AMP 12V AUTO	\$7.03
0048269.01	CIR BREAKER 15AMP 12V AUTO	\$9.86
0048337	CIR BREAKER 35AMP	\$10.93
0048364	TERM BULLET MALE	\$0.79
0048368	RECPT SNAP-IN 125V 15AMP	\$4.71
0048453	CAP HANDLE RUBBER	\$0.79
0048571.01	ENDBELL, WIRED 3-5 CSA	\$219.07
0048586	SPACER .38 ID X .50 OD X .44 LG	\$0.79
0048640	CONNECTOR HSG FEM 4 SOC	\$1.38
0048677	DIODE BRIDGE 25A	\$5.67
0048697	ENDBELL MACH OHV	\$38.97

0048736	NUT NYLOC 5/16-18 ZP	\$0.79
0048835	SHIELD HEAT ICPM 3-5	\$9.34
0048837	CAP PLASTIC	\$0.79
0048838.02	ENDBELL WIRED 54-4 52-4	\$148.50
0048839.01	ENDBELL WIRED 545	\$152.16
0048844	COVER BRUSH PLST BLK	\$0.79
0048846	BOX CONTROL ICPM	\$15.81
0048872.01	ENDBELL WIRED 454	\$77.71
0048873	HARNESS WIRE 454	\$16.29
0048885	INDICATOR PWR LEVEL	\$55.06
0048900	STRAIN RELIEF 3213	\$4.56
0048968	CAPACITOR 2.2UF	\$0.86
0049003	BOLT HH 5/16 - 24 X 8.25 GR5 PF	\$3.19
0049022	BRACKET FUEL TK PM3	\$3.08
0049037	PANEL CONTROL HD	\$11.47
0049050	PANEL WIRED ICPM HD	\$149.91
0049070	CIR BREAKER 15AMP	\$3.75
0049071	CIR BREAKER 20AMP	\$3.69
0049072	CIR BREAKER 25AMP	\$3.69
0049106.02	ADPT ENG CST W/PINS 3-8KW	\$23.49
0049113	BUSHING FUEL	\$1.00
0049114	VALVE FUEL 90DEG W/FILTER	\$8.08
0049158	RECPT L14-20R	\$9.97
0049158.01	RECPT L14-20R	\$8.49
0049187	BRACKET IC CAN	\$1.77
0049201	CONNECTOR HSG 9 SOC	\$2.39
0049202	TERM .140 PIN AMP 61627-1	\$0.79
0049223	BOLT HH 5/16-18 X 1.25	\$0.79
0049224	ASSY WIRE GRN/YEL 12GA 5.50 GROUND	\$2.02
0049235	RECPT 6-20R BLK	\$6.22
0049235.01	RECPT 6-20R BLK	\$6.07
0049242.01	BRACKET IDL CTRL	\$4.72
0049248	SWITCH ROCKER DUAL	\$9.17
0049327.02	ENDBELL, WIRED 45 CSA	\$174.08
0049333.01	TANK FUEL PLST 3 GAL	\$49.38
0049350	PANEL WRD ICPM 4	\$97.99
0049365	RECPT L14-30R	\$41.12
0049369	DEFLECTOR EXH 7KW	\$45.52
0049382	CIR BREAKER 30AMP	\$3.90
0049389	DECAL OPER INST	\$1.14
0049401	GASKET MUFFLER FA130	\$1.57
0049409	BRACKET MUF 8-11 B&S	\$4.48
0049410	BRACKET MUF 8 B&S	\$4.96
0049411	BRACKET MUF 11HP	\$4.47
0049420	PLUG L14-20P	\$18.42
0049442	ASSY SHIELD MUF WELD	\$4.09
0049453.02	HEAT SHIELD 5 GAL TANK	\$13.06
0049454	CARRIER 544ER	\$90.40
0049459	CIR BREAKER 18AMP 250V 2POLE	\$107.95
0049489	PLUG L14-30	\$36.37
0049497	ADAPTER ENG 3-5K YEL	\$32.49

0049498	ENDBELL WIRED YELL	\$84.36
0049510	ENDBELL PAINTED	\$47.69
0049545.01	BACK CONT BOX 4-PIN & 16-4 CORD	\$9.45
0049577.01	ENDBELL WIRED SAI	\$74.30
0049618	ROTOR 3KW B&S RF5	\$170.16
0049620.01	ROTOR 5KW B&S RF5	\$195.39
0049624.02	ADPT ENG CAST W/PINS 1-5KW	\$26.37
0049642	ENDBELL MACH GER	\$26.26
0049646.01	ENDBELL WIRED 5 GER	\$229.03
0049649.01	ENDBELL WIRED GER	\$164.00
0049650	CIR BREAKER 5AMP	\$5.37
0049652	STATOR 5KW 50HZ GRN	\$248.93
0049656	PANEL WIRED 45-4 GER	\$168.37
0049658.01	PANEL WIRED 45-7 GER	\$218.03
0049669	PANEL, WIRED	\$267.88
0049694	ADAPTER ENG	\$33.32
0049694.01	ADPT ENG MACH KAW PULSE PLN	\$28.89
0049705.01	CARTON 52-4	\$11.98
0049706.01	CARTON 52-5	\$17.67
0049707.01	CARTON 53-4	\$24.39
0049709.01	CARTON 54-2	\$12.00
0049713.01	CARTON 54-4 ER	\$18.36
0049723.01	ENDBELL WRD 542	\$88.40
0049743	ISOL VIB 1.50 ODX1.00 .63/1.06	\$5.75
0049749.01	HANDLE BENT PORT KIT	\$10.05
0049755.01	MANUAL OP PORT KIT	\$0.79
0049765	ENDBELL 54-4	\$44.70
0049767	PANEL WIRED 45-5 FR	\$159.24
0049768	PANEL WIRED 45-4 FR	\$168.06
0049810	PANEL RECOIL GRY	\$37.11
0049813	HANDLE	\$12.54
0049814.01	PANEL SIDE PULSE FULL	\$7.18
0049815	PANEL SIDE PULSE SMALL	\$4.23
0049822.01	MUFFLER B&S PULSE	\$64.14
0049834	CONNECTOR HSG 2 PIN 1-350345-0	\$1.00
0049835	CONNECTOR HSG 3 SOC 1-350346-0	\$1.39
0049841	CAP FUEL	\$10.33
0049842	FITTING FUEL STR BARBED	\$1.72
0049846	CLIP TINNEMAN	\$0.79
0049849.01	GROMMET CLOSED TYPE	\$1.97
0049852	PLUG HANDLE	\$0.79
0049853	CIR BREAKER 7AMP	\$3.83
0049854.01	DEFLECTOR HEAD B&S	\$34.50
0049862.02	CARTON PULSE 1750	\$64.64
0049884.01	ENDBELL WRD 54-4	\$160.98
0049885.01	ENDBELL WRD 54-5	\$120.22
0049892	GASKET MUFFLER #272252	\$0.79
0049895	BRACKET ELEC START	\$5.23
0049906.01	DECAL NAMEPLATE 4.50x1.88 BLANK	\$0.84
0049908	GROMMET H. TEMP	\$1.97
0049909	CAP RECTANGULAR	\$0.79

0049920	SHUT OFF INLINE FUL	\$4.94
0049921	ASSY TANK FUEL KAWA	\$37.62
0049923	SHIELD MUFFLER PAINTED	\$11.79
0049931.01	ENDBELL WIRED 2KW FREN	\$148.95
0049932.01	ENDBELL WIRED 2KW FRN	\$157.16
0049936	DECAL OPER INST FR	\$4.15
0049937	DECAL SAFE INST FR	\$5.26
0049940	DECAL CAUTION FR	\$4.07
0049949	CIR BREAKER 3AMP	\$3.51
0049953	CIR BREAKER 12AMP	\$3.90
0049958	ENDBELL WIRED PULSE 850 UK	\$182.68
0049975	ENDBL WRD PRO 1000	\$185.15
0049978	ADAPTER ENG RED	\$34.58
0049984	ENDBL WRD PRO 1750	\$189.38
0049988	ENDBL WRD EUR 1000	\$163.32
0049991	PACK LIT	\$4.55
0049992	DECAL SIDE EUR 1000	\$8.53
0049994	DECAL WATT EUR 1000	\$1.96
0049995	ENDBL WRD EUR 1750	\$196.42
0049996	DECAL SIDE EUR 1750	\$7.90
0049997	DECAL WATT EUR 1750	\$3.83
0050001.01	PANEL WRD ER+	\$142.31
0050002	GROMMET	\$2.52
0050011	RECPT UK	\$37.46
0050014	SENDER LO OIL B & S 494912	\$78.21
0050016	GASKET LO OIL B&S	\$0.79
0050025	ASSY HEADDFLCTR B&S	\$36.64
0050030.01	ENDBELL WIRED 54-2	\$120.00
0050059	ENDBL PUL 1750 CSA	\$111.28
0050102	ENDBL 220V/60HZ	\$117.14
0050104.01	STATOR 1.75STK 220V 60HZ	\$275.85
0050106	CIR BREAKER 4AMP	\$3.83
0050144	BOLT WHZ 1/4-20X .38 GR5 ZP	\$0.79
0050146	ASSY WIRE 18-3 CORD	\$38.60
0050177	ASSY PANEL RECOIL GRN	\$34.29
0050180	ASSY PANEL RECOIL GRN CSA	\$62.35
0050181	ASSY PANEL RECOIL GRA	\$40.96
0050182	ASSY PANEL RECOIL GRA CSA	\$62.35
0050184.01	ENDBELL WRD 54-5	\$135.71
0050205	CARRIER TEC XL	\$85.46
0050232	PANEL WRD	\$149.63
0050236	ADAPTER ENG PLN	\$30.19
0050241	ELBOW FUEL	\$2.79
0050245	DOWEL 2.063"	\$3.26
0050246	DOWEL 2.563"	\$3.28
0050248	DOWEL 4.813"	\$3.39
0050256	PANEL WED 52-2	\$70.49
0050257	PANEL WRD 52-4302	\$129.56
0050257.01	PANEL WRD 52-4302	\$116.40
0050258.01	PANEL WRD 52-5302	\$112.20
0050265.01	ENDBELL WRD MAXA ER+	\$78.32

0050276	ASSY AIR DFLCTR	\$14.11
0050276.01	ASSY AIR DFLCTR	\$29.95
0050277.04	MANUAL OPER MAXA ER+	\$1.86
0050281	CARRIER 2KW MAXA +	\$81.64
0050294	DEFLECTOR EXH #223178	\$2.87
0050298	ROCKER SWITCH	\$2.26
0050308	MANUAL 3HP B&S EXP	\$2.75
0050320	DEFLECTOR EXH #223372	\$5.35
0050322	CAP FUEL 54 ER KELCH	\$8.37
0050323	COVER BRUSH PLST RED	\$0.79
0050325.02	ENDBELL WRD 54-5	\$134.45
0050328.01	ENDBELL WRD	\$77.74
0050336	PANEL WRD 47	\$180.23
0050345	CARRIER VANTAGE 7KW	\$73.92
0050371.01	ASSY CART HND	\$21.40
0050375.01	CARTON 34 2	\$18.01
0050397	RETAINER SHAFT #806350020531	\$0.79
0050398.01	SHIELD ENDBELL	\$1.71
0050401	CONNECTOR HSG 4 MALE 35 AMP	\$10.69
0050420.03	MANUAL MAXA ER	\$1.02
0050425	WIRE SOLENOID	\$2.27
0050426	SOLENOID D - 4HDA	\$60.75
0050431	ASSY DFLCTR	\$34.16
0050435.01	PANEL WRD 47	\$321.66
0050437	MODULE ID CNTRL	\$179.37
0050439	ASSY BRUSH	\$1.65
0050448	ADAPTER ENG	\$34.29
0050459	PANEL WRD 54-4502	\$109.70
0050470	CARTON 56-4	\$13.79
0050473	ENDBELL WIRED PULSE 1600	\$106.17
0050480	ASSY PANEL RECOIL RED	\$42.43
0050491	ROTOR 5KW TEC CSA	\$200.56
0050492.01	ENDBELL WRD 52 CSA	\$212.18
0050503.01	PANEL WRD 54-5IC	\$286.37
0050506	MODULE I/C 54-5	\$182.56
0050511	ENDBELL WRD	\$206.57
0050518.01	PANEL WRD 47IC	\$226.16
0050518.02	PANEL WRD 47 IC	\$237.65
0050534.01	ENDBELL WIRED	\$129.58
0050544	ENDBELL MOLD GRN	\$20.19
0050547	BOOT SPARK PLUG	\$0.79
0050554	PANEL WRD	\$172.07
0050585	PNL WRD 52-4602 LA	\$457.15
0050585.01	PANEL WRD 524604 L.A.	\$218.70
0050614	LM2903N COMP	\$1.96
0050621	COIL IC MAGNET 6" LEADS	\$15.15
0050622	BOLT HH 5/16-18 X 3.00 GR5	\$0.79
0050625.01	MODULE I/C	\$54.55
0050625.02	MODUL I/C	\$55.44
0050628	ASSY BRKT IC	\$47.02
0050716	ADAPTER ENG TEC YELL	\$35.62

0050719	CARRIER MAXA ER	\$74.04
0050751.01	ENDBELL WRD 52-3	\$123.48
0050766	FITTING FUEL 90DEG ELBOW W/FILTER	\$4.87
0050778	ASSY IC BRCKT SUZUKI	\$48.36
0050799	PANEL WRD 45-4 PERU	\$157.43
0050818	FITTING FUEL 90DEG BARBED	\$7.18
0050819	VALVE FUEL 90DEG W/FILTER DIESEL	\$14.99
0050820	CAP FUEL DIESEL KELC	\$9.41
0050823	ADAPTER ENG 57-4 DIE	\$31.63
0050826	ENDBELL WRD 57-5	\$189.72
0050826.01	ENDBELL WRD 57-5	\$174.35
0050827.01	ENDBELL WRD 57-4	\$211.50
0050838	ENDBELL MACH BLK	\$144.62
0050846.01	ENDBELL WIRED PERU 54-5	\$108.46
0050854.01	ENDBELL WIRED PERU	\$90.04
0050859	CLAMP FUEL RTN LINE BLK	\$0.79
0050860	GASKET ENG ADAPT IP23	\$5.09
0050950	STATOR 6.25STK 120/240V 60HZ BLK	\$448.80
0050951	ASSY MUFFLER WELDED	\$137.29
0050952	MUFFLER 9HP MHI	\$132.36
0050955	ENDBELL WRD 57-4 GER	\$235.38
0051005.01	INSERT INSTALLATION	\$0.79
0051008	STATOR 6.25 STK 110/220V 60HZ BLK	\$417.69
0051025	STATOR 4.0STK 120/240V 60HZ BLK	\$335.13
0051059	RECPT ITAL	\$42.22
0051093	TOLERANCE RING	\$0.98
0051094	ISOL VIB 1.50ODX1.00 .69STUD	\$2.58
0051101	CLAMP HOSE 1/2 UM5007	\$0.79
0051102	FILTER FUEL FF902N	\$3.75
0051103	CARTON MAXA ER	\$21.61
0051244	ENDBELL WIRED 52-4	\$126.04
0051251	CAPACITOR 12UF 350V TEAPO	\$11.50
0051255	CAP FUEL W/GAUGE	\$18.10
0051263	ENDBELL 220V/60HZ	\$150.81
0051274	CARRIER WA TEC XL	\$99.52
0051275	PANEL, WIRED PC0473003	\$221.43
0051291	ASSY BATTERY CABLE	\$10.29
0051310	PANEL CONT 47-5 GENERIC	\$12.46
0051316	BAFFLE 8-9-10HP TEC ENG	\$0.79
0051320	ASSY AVR 574 240 VA	\$105.67
0051322	ASSY HANDLE HON PORT KIT	\$32.08
0051360	PLUG 5-15P	\$1.10
0051362	ENDBELL 220V 50 HZ	\$110.87
0051364	ENDBELL 220V/50HZ	\$111.17
0051365	ENDBELL WIRED 1755 220V	\$123.21
0051367	FITTING FUEL TANK	\$3.43
0051367.01	FITTING FUEL STR BARBED W/FILTER	\$4.17
0051372	STATOR 5KW 50HZ BLK	\$277.51
0051373	PANEL, WIRED 47IC 50HZ	\$185.74
0051377	CARTON PULSE 1850	\$11.31
0051382	CARTON 523300	\$14.82



0051383	PANEL, WIRED 454	\$158.81
0051386	PANEL, WIRED	\$159.93
0051395	DECAL SIDE 1450 PULSE EC	\$13.88
0051396	DECAL END 1450 PULSE EC	\$12.16
0051398	PANEL, WIRED 47 UK	\$136.62
0051403	ASSY CONTROL PANEL UK	\$140.53
0051407	CARTON UK PULSE 850	\$14.75
0051408	CARTON PWRBASE 1850 UK	\$22.73
0051409	INSERT CARTON 1850 UK	\$5.98
0051410	CARTON VANT 47-46 UK	\$22.89
0051414	MANUAL OPER PWRBASE 850	\$6.22
0051415	MANUAL, VANTAGE 3.8KW UK	\$6.76
0051417	CARD, WARRANTY UK COLEMAN	\$1.26
0051423	ENDBELL WIRED UK	\$47.95
0051431	PANEL, WIRED 544541	\$244.21
0051435	RAIL, HEAT SHIELD VANTAGE 3500	\$4.60
0051439	INSERT, MANUAL	\$0.79
0051456.01	MUFFLER B&S RND LO TONE #496127	\$20.10
0051458	RECPT BS546 SA	\$75.77
0051460	PLUG BS 546	\$75.08
0051467	HOSE FUEL 4.5MM ID	\$2.07
0051469	DEFLECTOR AIR	\$11.41
0051473	PUSH NUT, 5/16	\$0.79
0051478	SWITCH ROCKER SPST ON-OFF	\$2.71
0051479	CARTON 502500	\$18.36
0051480	DECAL END	\$7.50
0051482	CARTON PWRHOUSE 4KW ER	\$25.68
0051484	CARTON PM0504602	\$21.72
0051487	CARTON PWRHOUSE 5KW	\$21.68
0051505	SHIELD HEAT 504 ER	\$45.44
0051517	HANDLE, PORT B&S ER	\$15.59
0051529	SLEEVE CUT CONVOLUTED	\$0.90
0051535	RAIL HEAT SHIELD 5KW VANT	\$7.46
0051607	CORD EXT 25' 16/3	\$27.12
0051617	BEZEL ITALIAN RECPT	\$11.72
0051626	PANEL, WIRED PM0564303	\$167.48
0051691	FACEPLATE INT 2KW	\$70.53
0051703	OUTLET, BEZEL UK (50X50MM)	\$12.76
0051706.01	ENDBELL WIRED UK 2KW	\$175.96
0051707	FINGER GUARD, B&S #280685	\$3.99
0051711	ENDBELL WIRED PULSE E-B	\$149.91
0051718	ASSY PANEL RECOIL BLU	\$38.04
0051722	ASSY STATOR BRKT EC	\$73.92
0051745	PANEL, WIRED PM0473503	\$266.77
0051748	PANEL, WIRED 47 IC SPA	\$203.66
0051756	CARRIER VANTAGE 5KW	\$86.05
0051763	CIR BREAKER 20AMP	\$13.24
0051782	STATOR 4/5KW 60HZ BLK	\$290.73
0051787	ASSY IDLE CONTROL	\$43.70
0051815	SCREEN, SPARK ARREST	\$19.70
0051820	ENDBELL WIRED VIET 2KW	\$71.60

0051823	PANEL, WIRED 475	\$244.73
0051827	FOAM .38X.50X6.50 CLOSED CELL	\$0.79
0051835	FLAPPER I/C 473503	\$5.56
0051855	ASSY BRKT I/C PM0545303	\$44.01
0051870	ASSY I/C BRKT	\$43.86
0051877	PLUG BLK NYLON (.468)	\$0.79
0051879.01	MUFFLER, 5.5HP EES	\$52.21
0051880	GASKET MUFFLER 5.5HP B&S	\$2.26
0051930	NUT HEX #10-32 KEPS	\$0.79
0051931	NUT HEX #08-32 KEPS	\$0.79
0051932	NUT HEX #06-32 KEPS	\$0.79
0051936	PANEL, WIRED 475 IC SPANISH	\$204.24
0051943	ASSY STATOR BRKT 473503	\$14.23
0051944	CAP FULE W/GAUGE	\$33.89
0051950	STATOR 2.5STK 120V 60HZ BLK CSA	\$211.59
0051961	FOOT, RUBBER	\$3.51
0051967	ENDBELL WIRED PE0544951	\$113.43
0051978	ENDBELL WIRED PM0542400	\$95.31
0052015	DECAL, CE MARK	\$0.79
0052023	ASSY PANEL RECOIL BLU CSA FREN	\$62.35
0052036	DECAL, DB REATING	\$0.79
0052057	CIR BREAKER 9AMP	\$0.79
0052115	ASSY CONTROL PANEL 5KW IND	\$196.88
0052190	PANEL, WIRED PE0477951	\$261.56
0052212.01	ENDBELL WIRED	\$172.62
0052230	ENDBELL WIRED CSA CONTR 4-5KW	\$160.58
0052275	CARRIER PWRHOUSE 8KW	\$116.07
0052283.01	CARRIER HONDA 3.5KW	\$83.28
0052290	ASSEMBLY, IDLE CONTROL HP3500	\$42.77
0052290.01	ASSY I/C HONDA	\$47.89
0052291.01	ASSY BKT ENG I/C CONTROL	\$7.67
0052292	BRACKET GOVERNOR ARM	\$4.74
0052296	ASSY BATTERY BRKT KIT W/SPACERS	\$10.49
0052297	BOLT HH 5/16-24 X 9.25 GR5 PF	\$6.44
0052308	PANEL, WIRED 3KW	\$467.41
0052332	ENDBELL WIRED	\$195.79
0052333	ENDBELL WIRED PL0542802	\$73.10
0052336	FOOT RUBBER .63 W X 1.50 OD	\$1.89
0052341	RECPT 6-20R SINGLE	\$6.70
0052367	WHEEL, 10.5" PNEUMATIC WHT	\$46.04
0052385	DEFLECTOR 3.5HP B&S MUFFLER	\$1.28
0052393	ENDBELL WIRED PL0545802	\$195.79
0052507	HANDLE PORT KIT BLK	\$10.24
0052515	ENDBELL WIRED 2.2KW	\$83.30
0052552	PANEL, WIRED 47-7 LA	\$436.32
0052553	CIR BREAKER 30AMP DUAL	\$98.18
0052572	ENDBELL WIRED PULSE 1450 UK	\$189.89
0052611	STATOR 3.5STK 120/240V 60HZ GRN	\$253.48
0052709	ENDBELL WRD 54-5	\$162.47
0052724	CARTON INSERT	\$3.99
0052735	FUSE, 100A	\$5.81

0052739	ENDBELL WIRED SPORT 1850	\$104.49
0052753	CABLE, BOOSTER 8'	\$38.08
0052754	FAN 5" PLASTIC	\$3.15
0052756	KNOB, POS. TERM.	\$2.28
0052795	REGULATOR, VOLT 120V ICM	\$74.39
0052872	MUFFLER FE250	\$169.68
0052873	MUFFLER FE350	\$152.46
0052912	GASKET ENGINE FE350	\$0.79
0052930	PANEL WRD 8KW VANTAGE	\$314.58
0052930	PANEL, WIRED 8KW VANTAGE	\$265.37
0052931	CLAMP VINYL J 1/2" CJV0911	\$0.79
0052991	CAP FUEL H45 W/VENT	\$9.25
0052995	ADAPTER FAN	\$0.79
0053000	ENGINE TEC TC-300	\$465.21
0053000.02	ENG TC300 EMISSION	\$478.83
0053005	MOTOR STEPPING	\$20.05
0053020	RECPT 5 - 20R GFCI	\$53.54
0053075	CARRIER MAXA OHV 3KW	\$72.04
0053089	ENDBELL WIRED	\$116.98
0053186	ASSY FOOT CONTR 3.5KW	\$77.93
0053188	CAP HUB .50 AXLE BLK	\$0.79
0053247	ASSY FOOT CONTR 5KW	\$32.87
0053255	PANEL, WIRED PM 5KW CONTRACTOR	\$270.45
0053320	SCREW HWH #10-14 X .63 AT 3 MILL PT	\$0.79
0053359	ASSY EXT HANDLE	\$19.71
0053370	MUFFLER PM1000	\$32.82
0053371	SPARK ARRESTOR PM1000	\$9.78
0053520	OIL ENG 2CYC 8OZ	\$4.63
0053530	DECAL GROUND LUG	\$0.79
0053563	FULL BRIDGE 75AMP	\$18.19
0053564	INSULATOR, SHLDR #8 X 3/8 LG MNI #8-24	\$0.79
0053583	ASSY STATOR LEPU 12VDC/115VAC V.1	\$187.67
0053625	DIODE, RECT 1N4004 400V 1.0A	\$0.79
0053661	ASSY FRAME LEPU V.1	\$66.32
0053668	ASSY THROTTLE CABLE 14"	\$20.59
0053673	ENG TEC TC2 BLK W/SIDE MUFLR GUARD	\$444.87
0053674	SPARK ARRESTOR, TECUMSEH MUFFLER	\$20.74
0053683	SWITCH, TOGGLE 3PDT ON-OFF-ON	\$28.31
0053684	ASSY STATOR LEPU 12-24VDC/115VAC	\$198.22
0053847	FILTER, AIR CLEANER FOAM 100-132	\$0.87
0053848	FILTER, AIR CLEANER FLOCKED 100-136	\$0.95
0054053	ADAPTER ENG 2.8KW TEC	\$31.42
0054141	KNUCKLE	\$3.50
0054163	ASSY FAN SHROUD	\$127.50
0054233	ASSY FUEL TANK	\$24.11
0054235.01	CABLE BOOSTER 10GA	\$20.85
0054386	ASSY STATOR WELDER GEN 150	\$474.75
0054502	BOLT HH 1/4-20 X .63 ZP	\$0.79
0054534	FUSE HOLDER, PANEL MOUNT	\$16.11
0054536	RECPT FEMALE PANEL BLK	\$36.58
0054540	ASSY STATOR LS 3KW STARTER	\$368.15

0054543	BOLT HH 5/16-24 X 1.00	\$0.79
0054549	RECT, 6A 200V 6A2 AXIAL	\$1.18
0054552	POTENTIOMETER, 5K LAYDOWN PT10LV5KA	\$1.07
0054557	TERM, RING 5/16 X 4GA	\$1.69
0054558	TERM, RING 1/4 X 4GA	\$5.42
0054560	BOLT HH 1/4-20 X 1.00 GR5	\$0.79
0054561	ASSY RECTIFIER 3KW STARTER	\$375.38
0054677	CIR BREAKER 50 AMP AUTO-RESET	\$6.86
0054718	BOLT HH 5/16-24 X 3.50 GR5 PF	\$0.79
0054725	MOUNT ENG VERT GEN	\$2.95
0054726	ASSY BASE VERT B&S	\$62.60
0054732	HANDLE CARRY VERT GEN	\$13.62
0054759	HOUSING 4-PIN AMP 1-480512-0	\$2.20
0054760	CONNECTOR HSG 4 SOC 1-480510-0	\$2.42
0054762	BOLT WHZ 1/4-20 X .75 ZP	\$0.79
0054885	ASSY CRANKCASE COVER TEC 270297	\$27.12
0054888	ASSY PISTON & ROD TEC 310288	\$81.77
0054890	BALL BEARING, TEC 530166	\$32.62
0054960	KIT, BATTERY PAN FIELD	\$28.81
0054962	VARISTOR V510LA40A	\$1.46
0055024	BULB, PRIMER FULL VOLUME	\$3.97
0055103	FILTER, AIR CLEANER (POLY)	\$5.34
0055104	FILTER, AIR CLEANER (FLOCKED SCREEN)	\$4.71
0055223	CARRIER MAXA 4-5 KW	\$76.86
0055233	FOAM, .50 X .50 F/STATOR	\$1.72
0055245	SHIELD ENDBELL FULL BRG RTNG	\$1.55
0055294	PILOT ALIGNMENT	\$3.74
0055338	SENDER LO OIL BENIGN "B"	\$32.51
0055340	CAP FUEL H63	\$7.10
0055499	ENDBELL WIRED PC0422505	\$92.33
0055515	STATOR 4.50STK 120/240V 60HZ BLK	\$321.23
0055524	KIT ISOL ENG VIB 45 DEG 1.75 STUD	\$9.64
0055525	KIT ISOL ENG VIB 45 DEG .63 STUD	\$7.26
0055526	KIT ISOL ENG VIB 45 DEG 1.38 STUD	\$9.53
0055543	ENDBELL WRD VERT 1.8KW	\$92.33
0055556	BOLT HH 5/16-24 X 3.75 GR5 PF	\$1.37
0055572	ASSY JUMPER 2 - PIN 50 - 60 HZ	\$1.07
0055579	ASSY HARDWARE BAG PORT KIT	\$48.52
0055612	HANDLE PORT KIT	\$9.01
0055614	STATOR 4.5STK 120/240V 60HZ BLK	\$343.25
0055616	STATOR 3.5STK 110/220V 60HZ BLK	\$256.82
0055620	WASHER .42 X 1.5 X .25	\$1.57
0055654	STATOR 3.00STK 110/220V 50HZ	\$224.42
0055655	KIT I/C BRKT ASSY	\$37.48
0055656	KIT I/C BRKT ASSY	\$38.56
0055669	STATOR 4.5 STK 120/240V 60 HZ BLK	\$351.78
0055704.01	CONTROL PANEL	\$14.09
0055711.01	PANEL CONT 52/54 CSA	\$11.48
0055830	BRACKET WHEELPORT KIT	\$1.97
0055841	BOLT U 1/4-20X1.06X2.5 GR5	\$0.83
0055846	BOLT HH 1/2-13 X 4.00 GR5 ZP	\$0.86

0055847	HANDLE PORT KIT UNIV T	\$15.03
0055849	WHEEL SEMI PNEU 10 OD X 1.75 W	\$15.77
0055863	PULLEY LARGE	\$1.08
0055864	PULLEY SMALL	\$0.98
0055865	BOLT HH 5/16 - 18 X 2.00 GR5 ZP	\$0.79
0055880	PLUG 10-50P	\$52.90
0055883.01	ENGINE ROBIN FC04 W/PULLEYS	\$237.44
0055892	RECOIL SHIELD 5-8 KW VERT	\$9.41
0055893	BUSHING STEP VERT TANK	\$1.09
0055893.01	BUSHING STEP VERT TANK	\$1.06
0055894	FOOT RUBBER VERT 5-8 KW	\$1.26
0055899.01	PAN ENGINE B&S MOD 28	\$51.67
0055900	PAN ENGINE TEC ONV 110	\$51.67
0055902	PANEL BATT VERT	\$12.71
0055904	PANEL RECOIL VERT	\$16.80
0055908.01	BOLT U 5/16 - 18 X 2.75 X 3.50 GR5	\$2.39
0055910	BOLT L 1/4 - 20 X 6.00 X 1.06 GR5	\$0.79
0055938	BOLT HH 5/16-24X8.50 GR5 PF	\$3.22
0055939	BOLT HH 5/16 - 24 X 10.50 GR8 PF	\$3.18
0055943	MUFFLER MANIFOLD 11HP TEC	\$7.81
0055944	MANIFOLD MUFFLER 16.0 TEC	\$6.99
0055946	MANIFLOD MUFFLER 14.5 B&S	\$9.79
0055947	SCREW SHC 5/16-18 X .75 GR8 BLK	\$2.15
0055948	BOLT HH 3/8 - 16 X 1.50 ZP TRILOBE	\$1.04
0055950	BUSHING SNAP .875 ID	\$0.79
0055952	CLAMP MUFFLER 1.25 ID X .88W	\$7.18
0055953	WHEEL SEMI PNEU 8.00 OD X 2.5W	\$25.09
0055954	CAP AXLE PUSH .75 BLK	\$0.79
0055955	SCREW CRPH #10 - 24 X .50 BLK TRILOBE	\$0.79
0055958	GASKET EXHAUST 11 HP TEC #35-414	\$0.79
0055962	PANEL WIRED PM0557500	\$251.31
0055971	MUFFLER TEC VERTICAL	\$49.17
0055974	MUFFLER MOD28 B&S VERTICAL	\$52.82
0055975	SHIELD HEAT MUF B&S VERT	\$15.15
0055976	SHIELD HEAT MUF TEC VERT	\$15.23
0055979	MUFFLER ASSY 14.5 B&S VERT	\$78.92
0055982.01	CORD KEEPER 120V RECPT	\$0.79
0056006	SPACER .56ID X .69OD X 1.36LG	\$0.86
0056016	RECPT 14-50R BLK	\$20.74
0056018	WASHER FLAT 3/4 N ZP	\$0.79
0056020	RESISTOR 2 OHM 25W WIREWOUND	\$7.76
0056024	MOUNT POWER RESISTOR	\$0.79
0056030	CAP PLASTIC 1" ROUND	\$0.79
0056030.01	CAP PLASTIC 1" RND 14-20 GA	\$0.79
0056031	ENDBELL WIRED VERT 2KW	\$95.53
0056032	FRAME ASSY VERT 5-8 KW	\$72.18
0056035	CARRIER, B&S / TEC ER	\$67.38
0056041	KEY FOR # 0036137	\$1.78
0056050	CIR BREAKER 35 AMP 250V 2POLE	\$106.91
0056050.01	CIR BREAKER 35 AMP 250V 2 POLE	\$117.13
0056069	GASKET EXHAUST 14.5HP B&S	\$0.79

0056076	BOLT HH 1/4 - 20 X 6.50 GR5 ZP	\$1.47
0056084	BOOT BATTERY TERMINAL RED	\$1.55
0056092	CIR BREAKER 40 AMP #174404E03A2J	\$13.76
0056093	NIPPLE 3/8NPT X 2" GALV	\$2.89
0056094	CAP 3/8 NPT GALV	\$1.79
0056114	FRAME VERT 5-8 KW	\$34.41
0056115	SOLENOID START CAMDEC	\$22.18
0056120	ASSY FUEL TANK VANT 3.5 3 GAL	\$71.39
0056121	CARRIER VANT 3.5	\$102.39
0056131	FOAM .38 x .50 x 1.50 CLOSED CELL	\$1.67
0056132	ASSY LIFTHOOK PACK	\$47.77
0056136	CIR BREAKER 25 AMP 250V 2 POLE	\$106.95
0056136.01	CIR BREAKER 25 AMP 250V 2 POLE	\$106.95
0056142	KIT CARRIER B&S 4-5 KW	\$76.03
0056143	KIT CARRIER B&S 4-5 KW	\$99.08
0056144	KIT, CARRIER TEC, 4-5 KW	\$100.18
0056145	KIT, CARRIER TEC 4-5KW	\$99.95
0056151	PANEL WRD PM0535202	\$114.73
0056176	ASSY HARNESS 25KW STARTER	\$129.12
0056176.01	PANEL WIRED PC0525302.02	\$165.32
0056181	CARRIER 534502	\$83.14
0056186	PANEL WIRED PM0534502	\$129.30
0056201	MUFFLER ROBIN	\$33.62
0056202	TUBING FORMED HANDLE	\$9.27
0056204	O-RING 1.237 ID .103 W	\$0.75
0056206	BEARING BALL 15 X 35 X11	\$8.33
0056217	PLUG 3/4" RDR - 07 -1620	\$3.59
0056218	GRIP 3/4" 325 - 891 BLK	\$1.65
0056220	FOOT MOUNTING	\$0.79
0056227	SWITCH ROCKER 3PDT	\$29.23
0056228	SWITCH ROCKER 4PDT	\$31.20
0056229	SWITCH ROCKER DPDT	\$5.26
0056231	CAP FUEL W/GAUGE 6"	\$22.81
0056233	HEAD GEN MECC ALTE 12KW	\$755.65
0056236.01	WHEEL 12.25 X 3.50 TURF 200# 5/8 BB	\$69.81
0056237	ASSY, FOOT BRACKET	\$29.64
0056239.01	GRIP HANDLE	\$1.09
0056252	SCREW TORX PH#10-16 X .50 AB BLK	\$0.79
0056255	STANDOFF ALUM #6-32 X .50 M-F	\$0.79
0056268	SWITCH TRANSFER SPDT 15A 125V	\$13.42
0056269	METER 0-30AAC 125V	\$37.71
0056271	RECPT L14-30 FLNG INLET	\$34.81
0056298	PWBU INV 1KW	\$35.04
0056323	CONNECTOR L14-30 FEM PLUG	\$39.96
0056332	BOLT .75 CRV HD 1/4-20 X 1.5 GR5 AP	\$0.79
0056333	ASSY BOARD GMB582500	\$339.98
0056339	PWBU INV 2KW GBI	\$34.65
0056344	MUFFLER 9HP OHV EES	\$84.70
0056365	PANEL WIRED PC0535202	\$167.57
0056378	SPARK ARRESTOR	\$9.01
0056388	SWITCH ROCKER/LIGHT 250 V	\$8.21

0056391	CLIP SWITCH TIE	\$2.00
0056408	AXLE, 5/8 X 28 1/2	\$8.34
0056434	MUFFLER 8 X 8	\$160.93
0056435	MANIFOLD, EXHAUST	\$97.70
0056436	SPRING, SOLENOID	\$1.65
0056437	ASSY TANK FUEL 534502	\$66.90
0056438	HOUR METER	\$60.75
0056441	CIR BREAKER 40A IEG66-1-61-40.0-01-V	\$131.44
0056444	AXLE CAP 5/8"	\$0.79
0056445	SPACER, WHEEL	\$2.26
0056447	CLAMP, MUFFLER 1-1/8"	\$10.89
0056463	ASSY I/C MODULE 557523 557823	\$65.49
0056467	HEAD GEN MECC ALTE 4.6KW AR1 - 130/2	\$528.68
0056478	RECPT 5-15R BLK W/O TAB	\$2.90
0056479	RECPT 5-20R BLK W/O TAB	\$6.05
0056496	ASSY ROTOR W/ARC MAG 1.25	\$313.27
0056498	ASSY ROTOR W/ARC MAG 1.75 STARTING	\$441.98
0056510	PWBA PHASE SWITCHING REG	\$406.87
0056511.01	PWBU PHASE SWITCHING REG REV A	\$43.12
0056552	ASSY, I/C MODULE DC	\$105.89
0056623	ADAPTER, ENGINE MECC	\$98.87
0056624	ROTOR 12KW MECC	\$537.59
0056625	ROTOR, DIODES MECC	\$10.67
0056626	BEARING MECC	\$36.26
0056627	STUD, BOLT 330MM MECC	\$21.37
0056628	STATOR 12KW MECC	\$629.18
0056629	SIDE PANEL, LOUVERED MECC	\$15.39
0056630	END PANEL, LOUVERED MECC	\$15.39
0056631	CAPACITOR, 35MFD 450V MECC	\$51.91
0056632	GEN HEAD COVER, MECC	\$112.57
0056635	ENDBELL WIRED PM0525202.02 (S56660)	\$131.83
0056654	ENDBELL WIRED PM0545212.02 (S56660)	\$134.88
0056658	ENDBELL WIRED PM0544202.02	\$134.88
0056663	ENDBELL WIRED 54-4 & 54-5 CSA	\$168.54
0056666	PANEL BATTERY SIDE 61-12	\$21.51
0056667	PANEL MUFFLER SIDE 61-12	\$21.51
0056669	ASSY CARRIER 12KW	\$167.73
0056673	MUFFLER 8 X 8 12KW	\$160.93
0056674	MANIFOLD EXHAUST 12KW	\$182.69
0056676	ENGINE 570CC B&S VANGUARD LPG	\$1,469.74
0056677	CAP FUEL H63 HI-FLOW VENT	\$14.18
0056680	FILLER ON/OFF FLOOTOOL #10106 B-12	\$8.67
0056684	PANEL STATOR END 15KW HSB	\$123.12
0056686.01	PANEL BACK 15KW HSB	\$187.94
0056687	PANEL FRONT 15KW HSB	\$190.92
0056689	PANEL MUFFLER 15KW HSB	\$57.75
0056690.01	SHIELD MUFFLER 15KW HSB	\$59.74
0056694	MOUNT ENG. DAIHATSU 950	\$10.52
0056696	ASSY MANIFOLD 15KW HSB	\$168.67
0056697	MUFFLER 15KW HSB	\$107.03
0056697.02	MUFFLER 15KW HSB	\$138.75

0056698	ISOLATOR 30 DURO EBCO 4690	\$21.71
0056700	HEAD GEN MECC ALTE 15KW	\$1,299.61
0056705	CIR BREAKER 50A IEG66-1-61-50.0-01-1	\$131.50
0056716	CONNECTOR HSG 9 PIN HI TEMP 794683-1	\$2.50
0056717	CONNECTOR HSG 3 PIN 794061-1 HI TEMP	\$1.36
0056718	CONNECTOR HSG 8 MALE 480174-7-HITEMP	\$3.42
0056719	CONNECTOR HSG 4 FEM 643267-3 HI TEMP	\$9.14
0056721	CONNECTOR HSG 4 PIN 794700-1 HI TEMP	\$2.70
0056722	MUFFLER 10KW HSB	\$117.43
0056723	BOX WRD PM062151	\$363.08
0056724	PANEL WIRED 10KW CSA	\$451.81
0056727	PANEL WIRED PC0557523.01	\$348.21
0056727.01	PANEL WIRED PC0557523.8	\$392.49
0056729	PANEL WIRED PC0555523.01	\$409.58
0056737	ASSY I/C MODULE DC 10KW	\$98.70
0056741	SHIELD HEAT INDUSTRIAL	\$16.59
0056743	ASSY I/C MODULE PC0557523.01	\$67.32
0056749	HEAD GEN MECC ALTE 5KW AR1-150/2 COM	\$468.93
0056750	INSULATION 32.25 X 45.75 X 1 3#	\$36.94
0056752	SOLENOID LPG/NG AFC171	\$242.95
0056753	REGULATOR KN039-0004	\$249.50
0056757	NIPPLE HEX REDUCING 3/4 X 1/2 NPT	\$15.15
0056760	HINGE MALE	\$3.19
0056761	HANDLE RECESSED PULL	\$17.70
0056763	SUPPORT LID LH	\$6.78
0056764	SUPPORT LID RH	\$6.78
0056765	LOCK W/KEY	\$11.32
0056766	LOCK HOOKED PAWL	\$5.30
0056767	CLAMP SADDLE 1.625	\$3.51
0056768	AIR CLEANER DONALDSON C055003	\$86.09
0056770	RETAINER 1/4 TURN 82-32-301-12	\$0.79
0056771	RETAINER CLIP 1/4 TURN 82-47-113-15	\$1.94
0056772	BALL STUD	\$2.10
0056773	BALL STUD RETAINER	\$1.74
0056775.01	INSUL SOUND 14.50 X 24.25 X 1	\$27.12
0056776	INSULATION MANIFOLD 7.75X11.25X.5	\$71.23
0056778	TIE WIRE SS	\$5.59
0056780	SPARK ARRESTOR SCREEN HSB 10-15KW	\$7.46
0056781	SPARK ARRESTOR CLAMP HSB 10-15KW	\$8.53
0056782	PANEL RADIATOR DEFLECTOR 15KW	\$144.99
0056798	CAPACITOR	\$46.26
0056799	ROTOR 4.6KW MECC ALTE	\$196.50
0056801	BEARING REAR 6023-27C3	\$33.65
0056804	STATOR 4.6KW MECC ALTE	\$282.10
0056810	FRAME 15KW HSB	\$114.42
0056816	BRACKET COOLANT TANK	\$6.40
0056817	RADIATOR KIT BS&D 950	\$0.79
0056818	ASSY MUFFLER SHIELD	\$128.68
0056819	ASSY LID 15KW HSB	\$432.39
0056878	FUSE HOLDER .25 RT ANG QC	\$4.79
0056879	RELAY 12VDC SIEMENS VF4-45F11	\$11.61



0056880	TERMINAL STRIP .25QC X 8	\$15.71
0056884	SWITCH MOMENTARY P27B-BL	\$38.72
0056885	SWITCH SPDT LITE LTGIC 401-TB-B-R/12V	\$9.05
0056886	CIR BREAKER 60 AMP 2 POLE W/AUX SWITCH	\$118.97
0056887	CIR BREAKER 40A 2 POLE W/AUX SWITCH	\$99.14
0056888	SOLENOID LPG/NG AFC1101	\$153.15
0056889	MANIFOLD 10KW HSB	\$175.07
0056890	PANEL STR END 10KW HSB	\$109.34
0056891	PANEL ENG END 10KW HSB	\$110.11
0056893	PANEL FRONT 10KW HSB	\$122.28
0056895	DUCT INTAKE 10KW HSB	\$35.96
0056896	OIL COOLER HAYDEN 001243-1	\$199.93
0056905	DECAL WARNING AUTO START	\$4.44
0056906	DECAL WARNING RADIATOR	\$13.88
0056932	BRACKET DEFLECTOR IND 12KW	\$2.21
0056933	DEFLECTOR IND 12KW	\$12.08
0056936	ASSY ENG END PANEL 15KW HSB	\$378.38
0056937	BRKT RADIATOR MOUNT 15KW	\$6.52
0056940	PANEL WIRED PM0621512	\$416.96
0056942	PANEL BATT BOX COVER 15KW HSB	\$13.49
0056945	ASSY REGULATOR 10KW HSB	\$419.02
0056951	LIFTHOOK 15K HSB	\$10.44
0056964	FRAME 10KW HSB	\$76.16
0056965	SHIELD MUFFLER 10KW HSB	\$56.60
0056970	ASSY AIR SHIELD, 10KW HSB (SVC)	\$129.91
0056972	OIL COOLER, 10KW HSB (SVC)	\$19.46
0056972.01	BOX OIL COOLER 10KW HSB	\$22.40
0056976.01	PANEL BATTERY BOX 10KW HSB	\$21.85
0056977.01	PANEL BATTERY BOX CVR 10KW HSB	\$13.64
0056978	ASSY LID 10KW HSB	\$410.93
0056980	ASSY MUFFLER SHIELD	\$111.92
0056998	FUSE 10A 250V	\$0.79
0057012	DECAL LPG/NG INLET	\$3.45
0057024	RUBBER BATTERY STANDOFFS	\$0.79
0057026	PANEL STATOR END 10KW PAINT	\$113.69
0057027	PANEL ENG END 10KW HSB PAINT	\$114.46
0057028	PANEL FRONT 10KW PAINT	\$126.63
0057029	PANEL BACK 10KW PAINT	\$123.16
0057030	GROMMET 7/16 X 3/4OD X1/4THK	\$0.79
0057032	ASSY BATTERY BOX 10KW HSB	\$330.64
0057065	BRACKET GOVERNOR 15K HSB	\$9.30
0057066	GOVERNOR ARM LCS	\$2.92
0057067	GOVERNOR WOODWARD LCS	\$232.23
0057068	LINKAGE GOVERNOR ALIGNMENT	\$2.02
0057069	PIN GOVERNOR RETURN 15KW HSB	\$1.19
0057070	CONNECTOR HSG 12 SOC DEUTSCH	\$29.27
0057075	MUFFLER INTEK 10HP COLEMAN	\$86.32
0057076	HOSE OIL DRAIN	\$2.33
0057077	ADAPTER CONVERSION M16-3/8MPT	\$52.05
0057078	ELBOW STREET 45 DEG 3/8 MPT-3/8 MPT	\$36.27
0057079	OIL COOLER DANA 715-4667P3	\$104.95

0057083	CARRIER PC0544656	\$75.90
0057087	SPRING LINKAGE 15KW HSB	\$7.10
0057088	SPRING GOVERNOR RETURN 15KW HSB	\$5.58
0057102	SWITCH TRANSFER 20A 125V	\$18.56
0057104	TRANSFORMER CURRENT M-141	\$31.54
0057107	METER 0-50A 125V	\$45.84
0057120	CARRIER 545402/PROGEN	\$68.58
0057141	ASSY GEN HEAD MECC ALTE 4.6KW	\$553.80
0057145	CONNECTOR BAR BRASS	\$13.24
0057156	ASSY PANEL BATTERY VERTEX	\$27.57
0057157	INSULATION BATTERY VERTEX	\$5.53
0057158	BELT BATTERY VERTEX	\$5.93
0057173	BRACE FRONT 10KW HSB	\$30.45
0057177	PANEL WIRED PM0525312.17	\$142.55
0057178	PLUG 14-50P	\$52.98
0057183	GROMMET Z-2119 7/8 ID 3/32 G 1-1/8 GD	\$2.87
0057189	WHEEL SEMI PNEU 8 OD X 1.75W	\$11.56
0057190	BRACKET SOLENOID IDLE CONTROL	\$5.10
0057196	CARRIER PM0476503.17	\$91.61
0057197	PANEL WIRED PM0476503.17	\$261.02
0057203	CARRIER PM0536503.17	\$75.17
0057216	MUFFLER COLEMAN EH41 ROBIN ENG	\$62.94
0057217	BATTERY CHARGER GUEST 2608	\$223.97
0057218	FUSE 20A 250V	\$0.79
0057219	ASSY I/C MODULE 47-7	\$63.29
0057225	PANEL WIRED PM0536503.17	\$265.04
0057227	REGULATOR 12VDC B&S #491546	\$49.57
0057230	SCREEN GEN HEAD OUTLET	\$0.79
0057231	STATOR 5.00 STK I/C AVR 120/240V	\$397.83
0057237	PANEL WIRED PM0628511	\$449.70
0057238	CIR BREAKER 35A 2 POLE W/AUX SWITCH	\$99.14
0057254	NUT HEX FLG 5/16 - 18 SERR	\$0.79
0057262	ASSY REGULATOR 12V DC	\$51.20
0057276	BRACE FRONT 15KW HSB	\$37.85
0057279	PANEL CONT ASCO K629100-001	\$756.24
0057280	TS UNIT 100 AMP ASCO 707331	\$880.52
0057281	TS UNIT 200 AMP ASCO 707330	\$1,036.73
0057282	ENCLOSURE NEMA I ASCO K704014	\$321.90
0057283	CONNECTOR WEDGE 12 SOC DEUTSCH	\$1.83
0057284	CAP RED POS BATTERY TERM	\$0.79
0057292	PAN ENGINE B&S MOD 28/TEC OHV 110 PNT	\$49.13
0057294	ASSY CARRIER ULTIMITE FULL	\$76.61
0057301	ISOL VIB .75 OD X .50 .50 STUD	\$3.87
0057302	BRACKET ENGINE ULTIMITE	\$8.28
0057307	SOLENOID MAGNET - SCHULTZ	\$61.31
0057308	ASSY HARNESS I/C MAGNET - SCHULTZ	\$6.84
0057311	DECAL LOGO STANDBY KATOLIGHT 9KW	\$10.48
0057323	DECAL LOGO STANDBY KATOLIGHT 15KW	\$10.48
0057324.01	PANEL BACK 10KW	\$118.04
0057339	ASSY VARISTOR 140V	\$5.22
0057340	CARRIER PM0535202.18	\$87.39

0057345	SOLENOID LPG/NG 3/4NPT NC 12V DC	\$390.78
0057345.01	SOLENOID LPG/NG 3/4NPT NC	\$222.18
0057375	CARRIER MAXA OHV 3KW	\$70.69
0057377	KIT SOLENOID 10KW STANDBY	\$257.58
0057378	SLIDE LATCH SS	\$4.19
0057379	SLIDE LATCH BUSHING SS	\$3.03
0057380	STUD PAWL LATCH SLOT HEAD DP137-1S	\$0.90
0057381	CLIP PAWL LATCH DP137-2S	\$1.14
0057396	KT GEN PORTABILITY	\$87.54
0057397	WHELL 7" BLK W/.625 HOLE	\$6.41
0057398	FOOT PORT KIT UNIVERSAL	\$6.04
0057399	ASSY HARDWARE BAG FOOT & BRKT	\$28.20
0057420	BEARING 62052RSNJ	\$16.09
0057422	PWBA RELAY 10KW HSB	\$126.25
0057427	ASSY TANK FUEL 5GAL W/FILTER	\$70.09
0057453	MODULE MECC ALTE SR7	\$513.33
0057453	MODULE MECC ALTE SR7	\$613.14
0057463	SERVICE ASSY 10KW FRONT PANEL	\$160.09
0057464	SERVICE ASSY 10KW BACK PANEL	\$163.77
0057465	SERVICE ASSY 10KW STATOR PANEL	\$170.81
0057466	SERVICE ASSY 10KW LID	\$302.66
0057467	SERVICE ASSY 9KW LID KL	\$298.01
0057468	SERVICE ASSY 15KW LID KL	\$361.58
0057469	SERVICE ASSY, 15KW BACK PANEL	\$270.41
0057470	SERVICE ASSY 15KW FRONT PNL	\$228.19
0057471	ENDBELL WIRED 52-3 CSA	\$183.81
0057473	STATOR 3.5STK AVR 120/240 60HZ CSA	\$234.18
0057474	SERVICE ASSY 8.5KW LID	\$295.00
0057475	SERVICE ASSY 15KW LID	\$403.45
0057476	SERVICE ASSY 15KW ENG END PNL	\$183.88
0057478	ENDBELL WIRED 3KW	\$109.82
0057549	ASSY I/C MODULE 0057568	\$61.25
0057549.01	ASSY I/C MODULE 0057568	\$66.37
0057551	ASSY HARDWARE BAG PORT KIT	\$44.34
0057552	ENDBELL WIRED PULSE PM1450(G)	\$168.99
0057553	ENDBELL WIRED PULSE PM1450(F)	\$186.46
0057565	BRACKET MOUNT 3.00 STK WELDED	\$22.92
0057568.01	HARNESS PNL DUAL POWER	\$170.56
0057569	HOLDER BEARING ADPT 2 BEARING	\$42.43
0057570	ADAPTER ENG MACH 2 BEARING	\$30.79
0057571	SHAFT ROTOR 2 BEARING .75	\$27.97
0057572	STATOR 3.00 STK BRSHLSS IC 120V 60HZ	\$236.80
0057573	ADAPTER MACH ENDBELL 2 BEARING	\$31.42
0057574	HOLDER BEARING ENDBELL 2 BEARING	\$67.33
0057575	RING RETAINING EXTERNAL .984	\$0.79
0057579	ASSY GEN HEAD 3.00KW 2 BEARING	\$412.34
0057582	TANK FUEL ROBIN EC04	\$39.66
0057583	HINGE FEMALE	\$3.19
0057592	HARNESS INTERCONNECT DUAL POWER	\$29.38
0057612	FRAME SUPPORT DUAL POWER	\$27.54
0057613	HANDLE-WRAP DUAL POWER	\$48.45

0057618	ASSY ADPT/SHAFT 2 BEARING	\$72.27
0057627	BACK PLASTIC CONTROL BOX 9 PIN	\$9.97
0057630	DISPLAY OVERLAY	\$78.93
0057631	ASSY NEEDLE BEARING/HOLDER 2 BEARING	\$74.65
0057634	HEAT SHIELD 5 GAL TANK	\$19.89
0057637	PANEL WIRED PM0621011.02	\$383.47
0057638	ASSY HARNESS WIRE PM0621011.02	\$46.79
0057645	KIT FUEL FITTING TEC	\$11.19
0057664	MUFFLER HONDA GX390	\$100.72
0057669	CARRIER	\$81.96
0057677	KIT PM0535202.03 TO PM0535202.01	\$477.65
0057694	ASSY REGULATOR W/PLUG VALVE	\$396.83
0057696	BOXY CONT BOX 15KW HSB	\$30.89
0057697	PANEL BATTERY BOX COVER	\$15.10
0057704	WHEEL 10" X 3.5 PNEUMATIC	\$17.01
0057746	VALVE BALL 3/8 NPT M/F	\$22.26
0057747	FITTING 3/8 NPT X 1/2 BARB STR	\$3.77
0057757	PAINT AEROSOL ALMOND	\$10.10
0057798	PANEL WIRED HONDA	\$409.68
0057799	VOLTMETER 240 VAC	\$37.43
0057800	BINDING PART 30A BRASS	\$11.09
0057802	FITTING TEE 2 X 3/8 FPT X 3/8 MPT	\$22.34
0057802	FITTING TEE 2 X 3/8FPT X 3/8MPT	\$22.34
0057842	PANEL BACK 15KW HSB	\$185.17
0057965.01	HARNESS DP IC	\$4.01
0057972	THERMOSTAT M6 STUD MOUNT	\$110.08
0057978	STATOR 5.00 STK I/C AVR 120/240V	\$368.30
0058007	CARRIER HONDA	\$167.73
0058011	ENGINE FORD LRG425 SAE4/8	\$6,843.66
0058012	HEAD GEN NEWAGE 25KW 4P 120/240 4L	\$3,416.49
0058013	MUFFLER 25KW	\$553.49
0058014	EXHAUST MANIFOLD 25KW	\$424.27
0058015	TAILPIPE 25KW	\$201.27
0058016	CLAMP SADDLE 2.125"	\$8.05
0058017	RADIATOR 25KW	\$562.00
0058018	FAN 25KW	\$318.87
0058020	MIXER/GOV LCS50 25KW 30MM	\$686.16
0058022	BOTTLE ASSY RADIATOR OVERFLOW	\$78.00
0058023	CLAMP .411D UM5073	\$0.79
0058024	TERMINAL BLOCK 2ROW 175A 3POLE	\$61.47
0058025	TERMINAL BLOCK 2ROW 20A 3POLE	\$15.44
0058026	LUG GROUND 2/0-14AWG	\$9.12
0058027	REGULATOR LPG/NG 450CFH 3/4 X 3/4	\$125.74
0058027.01	REGULATOR LPBG/NG 450CFH 3/4 X 3/4	\$174.42
0058028	ADAPTER MIXER 25KW	\$52.82
0058030	LATCH FLUSH W/LOCK 2PT	\$126.26
0058031	LATCH ROD ASSY	\$42.83
0058032	LOCK 1/4 TURN CAM ASSY	\$40.58
0058033	LOCK 1/4 TURN FINGER PULL	\$5.58
0058034	LOCK 1/4 TURN PAWL	\$4.07
0058035	DOOR HINGE LH 25KW	\$16.00

0058036	DOOR HINGE RH 25KW	\$13.91
0058039	ISOLATOR 225LB 30DURO	\$45.13
0058041	AIR CLEANER 2.00ID 100CFM	\$36.62
0058042	CLAMP WORM SAE48	\$4.60
0058043	CONTROLLER MODULE 25KW	\$1,484.95
0058044	TERM 1.70SQ SOC MLX 39-00-0038	\$0.79
0058045	CONNECTOR 12 1.70SQ SOC	\$2.71
0058046	CONNECTOR 08 1.70SQ SOC	\$1.77
0058047	CONNECTOR 06 1.70SQ SOC	\$2.26
0058048	CONNECTOR 04 1.70SQ SOC	\$2.07
0058049	WIRE CRIMP NUT 2.2K-13K CM	\$0.79
0058053	BULKHEAD FITTING 1/2 X 1/2 NPT	\$41.20
0058057	TRANSFORMERCURRENT 250:5A 1%	\$132.13
0058059	BOLT SHOULDER SHC M10 X 12MM	\$7.98
0058061	ASSY WIRE BLK 6GA 16.00 RING/RING	\$12.81
0058062	ASSY WIRE GRN 6GA 8.00 RING/RING	\$8.38
0058063	ASSY WIRE RED 6GA 16.00 RING/RING	\$12.81
0058064	ASSY WIRE BLK 6GA 42.00 RING/RING	\$16.10
0058065	ASSY WIRE RED 6GA 42.00 RING/RING	\$16.10
0058066	ASSY WIRE WHT 6GA 34.00 RING/DS	\$15.36
0058067	ASSY WIRE GRN 6GA 34.00 RING/RING	\$15.36
0058068	CIR BREAKER 110A 120/240V 10K AIR	\$309.27
0058069	BREAKER MOUNT CIT BREAKER	\$13.56
0058070	INSL LID TOP 25KW	\$168.86
0058071	INSL ENG END WIDE 25KW	\$3.32
0058072	INSL ENG END SM SIDE 25KW	\$16.01
0058073	INSL ENG END 25KW	\$36.04
0058074	INSL DOOR OUTER 25KW	\$82.16
0058075	INSL DOOR INNER 25KW	\$82.85
0058076	INSL GEN BAFL BOTTOM 25KW	\$44.58
0058088	INSL GEN BA FL BOTTOM SM 25KW	\$8.96
0058089	INSL GEN BAFL TOP LG 25KW	\$9.87
0058090	INSL GEN BAFL TOP SM 25KW	\$2.90
0058091	INSL GEN END PANEL SIDE 25KW	\$19.08
0058092	INSL LID SIDE 25KW	\$6.88
0058093	INSL RAD BLKHD TOP 25KW	\$10.28
0058094	INSL GEN BAFL TOP INST LG 25KW	\$7.13
0058095	INSL LID END 25KW	\$7.54
0058096	INSL GEN BAFL TOP INST SM 25KW	\$3.07
0058097	FITTING 3/4NPT X 3/4 BARB	\$10.53
0058098	FITTING 3/4NPT X 1/2 BARB	\$14.13
0058110	ENDBELL WIRED 1852 PULSE	\$140.63
0058111	EXTENSION CORD 25FT	\$29.11
0058118	STATOR 1.75 STK 120V 60HZ	\$196.16
0058119	ROTOR 1.75STK VERT BRUSHLESS	\$132.37
0058122	CARRIER PM0421100	\$71.65
0058128	ASSY TAML FIE; 5/6 GA; PM0495501.17	\$331.61
0058136.01	PANEL REAR 1KW FC	\$32.62
0058145	ENDBELL WIRED	\$84.21
0058148	HUB CAP (PANTONE 427)	\$3.19
0058151	RETAINING RING EXT .375 SHAFT	\$1.36

0058153	CASTER	\$18.07
0058156	EVAPORATOR 14.25 X 6.38 X .75	\$8.05
0058157	BATTERY PACK CYCLON 5AHR 24V	\$413.85
0058164	CONNECTOR IEC320 (LH320)	\$4.27
0058165	STRAP BUNGEE W/HOOKS 7"	\$2.96
0058169	SPACERS MALE/FEM 10/32 2" ALUM	\$2.35
0058170	SCREW TORX PH#10-32 X .50 ZP	\$0.79
0058171	KIT GEN PORTABILITY 495501.17	\$106.79
0058172	BRACKET PORT KIT	\$3.01
0058174	PNL WIRED CONTROLLER 25KW	\$1,958.15
0058175	ASSU HARNESS 25KW ECM	\$94.63
0058176	ASSY HARNESS 25KW STARTER	\$48.29
0058177	ASSU HARNESS GFCI 25KW	\$82.59
0058180	DIODE ASSY FUEL SOLENOID	\$11.63
0058182	FRAME ASSY 25KW	\$407.95
0058182.01	FRAME ASSY 25KW	\$403.06
0058190.01	JUNCTION BOX BASE 25KW	\$22.56
0058201	ENG MNT EXH 25KW	\$27.98
0058202	ENG MNT FILTER 25KW	\$25.19
0058203	BOX GEN EXTENSION ASSY	\$338.38
0058205	GEN ELECT EXTENSION BASE	\$9.55
0058206	EXH PLENUM EXH SIDE 25KW	\$43.78
0058207	EXH PLENUM FILTER SIDE 25KW	\$43.78
0058208	EXH PLENUM COVER FILTER SIDE 25KW	\$29.93
0058209	EXH PLENUM PLATE 25KW	\$10.75
0058210	DOOR OUTER ASM 25KW	\$479.62
0058212	EXHAUST GASKET 25KW	\$37.73
0058213	BRACE GEN BAFFLE EXH SIDE 25KW	\$20.21
0058214	INSL 3.6 X 7 POLY ETHER BAF-100-BVA3	\$18.25
0058215	DOOR INNER ASM 25KW	\$254.86
0058217	INSL 3.2 X 3.6 POLY ETHER BAF-100-BVA3	\$9.12
0058218	RAD BLKHD EXH SIDE ASSY 25KW	\$254.90
0058221	SCREW SCH M5-.8 X 8MM BLK	\$0.79
0058222	RAD BLKHD FILTER SIDE ASM 25KW	\$261.20
0058226	LID ASM W5KW	\$559.85
0058229	GEN END PANEL ASM 25KW	\$582.01
0058237	HOSE WATER .25 ID	\$7.98
0058238	ENG END PANEL ASM 25KW	\$276.91
0058256	BARBED FITTING INTAKE MANIFOLD	\$3.77
0058274	CLAMP P .938	\$2.71
0058277	CLIP HALF CABLE FASTENER 25KW	\$2.51
0058278	BOX JUNCTION COVER 25KW	\$22.91
0058278.01	JUNCTION BOX LID 25KW	\$8.61
0058280	RADIATOR FAN SHIELD 25KW	\$0.79
0058291	PLUG 3/8 NPT	\$7.98
0058296	CAP FLEX ID .187 X .511	\$0.79
0058299	ASSY WIRE RED 2 GA 45.00 RING/RING	\$47.19
0058377	BRACKET PORT KIT HONDA	\$2.17
0058378	FOOT PORT KIT HONDA	\$9.56
0058379	INSULATION GRIP .43ID X 16.75 1KW FC	\$9.33
0058383	HANDLE PORT KIT	\$6.07

0058387	ASSY HARDWARE BAG PORT KIT	\$68.37
0058391	ASSY HANDLE PORT KIT	\$14.75
0058394	ASSY MANIFOLD 1KW FC	\$447.66
0058423	PAN INSERT 1KW FC	\$21.13
0058433	HANDLE MACHINED 1KW FC	\$58.06
0058434	INSULATION GRIP PRECUT	\$7.64
0058435	RECPT 1/4 TURN 004-923-010	\$1.40
0058436	RETAINER 1/4 TURN 004-000-010	\$0.79
0058443	ASSY BASE WELDED 1KW FC	\$90.38
0058456	DECAL WARNING REAR PANEL 1KW FC	\$12.07
0058457	FUEL CELL MODULE	\$5,111.09
0058485	ENDBELL WIRED PM0544600	\$69.72
0058582	CAP FUEL 5.6 GAL METAL TANK	\$27.30
0058605	RELAY DC, 40A, NC .25QC, 12V COIL	\$25.46
0058618	SCREW #10 X 1 HEX SDS W/NEOPRENE WSH	\$0.81
0058619	TANK FUEL PLST 5 GAL	\$50.90
0058669	SHIM BRACKET	\$6.49
0058784	CARD OP INST (PULL OUT) 1KW FC	\$23.41
0058785	PANEL WRD RECPT PLATE 1KW FC	\$67.05
0058786	ASSY PANEL INVERTER	\$2,987.01
0058787	ASSY PANEL FRONT 1KW FC	\$152.56
0058788	RIVET BARBED MALE MBRP-1-062-01	\$0.79
0058789	RIVET BARBED FEMALE MBRR1-01	\$0.79
0058790	ASSY PANEL CONTROL 1KW FC	\$189.89
0058791	ASSY TOP COVER 1KW FC	\$90.50
0058792	ASSY PANEL REAR 1KW FC	\$168.14
0058793	ASSY SCREEN FC STACK	\$33.07
0058795	ASSY BASE 1KW FC	\$198.96
0058798	TUBE CONNECTOR	\$48.90
0058802	ASSY BRACKET PORT IT RH	\$7.28
0058808	ASSY RESISTOR WIRE 25KW ALTERNATOR	\$2.96
0058812	CARRIER PREMIUM 5000 B&S	\$65.04
0058813	CARRIER PREMIUM 5000 B&S	\$61.45
0058815	BRACKET WHEEL PORT KIT 2.00 LG	\$2.59
0058834	RUBBER FOOT 1-1/2W X 1-1/2OD	\$6.23
0058835	RESISTOR 500 OHM 2W 5 PERCENT	\$1.57
0058861	HOSE DRAIN TUBE 1/2ID X 5/8OX VINY	\$2.99
0058863	CLAMP PLST EVAPORATOR TUBE 2335	\$1.48
0058869	ASSY CONNECTOR FC/DFCC	\$42.05
0058870	ASSY CONNECTOR FC/BAT	\$18.75
0058871	ASSY CONNECTRO DFCC/INV	\$63.10
0058872	ASSY CONNECTOR CANISTER/DFCC	\$28.59
0058875	ASSY SWITCH CONNECTOR	\$43.00
0058876	ASSY STUD TERMINAL BLOCK	\$66.57
0058883	PANEL WIRED PREMIUM 5000 B&S	\$85.90
0058941	ASSY HARDWARE/WHEELS	\$51.54
0058942	ASSY HANDLE/INSERT	\$17.71
0058955	CAP PLASTIC 1.25 ROUND 16-20GA	\$0.79
0058996	GAS ENGINE FLANGE AR 2280430	\$192.78
0059008	HOSE HEATER 28"	\$9.59
0059010	HOSE HEATER 31"	\$13.86

0059012	TEE HEATER SENSOR ASSY	\$42.11
0059013	TEE HEATER HOSE ASSY	\$65.65
0059014	FITTING 3/8NPT F/F/F	\$20.62
0059100	STATOR 6.25STK 120/240V 60HZ B/C I/C	\$461.62
0059101	BOLT WHZ 5/16-18 X .75 GR5 ZP	\$0.79
0059120	PANEL WIRED CONTROLLER 25KW KATOLIGHT	\$1,928.95
0059121	CONTROLLER MODULE 25KW KATOLIGHT	\$1,463.00
0059127	PANEL WIRED PM0628511.02	\$383.02
0059152	FOAM STRIP REG BRACKET 11"	\$1.99
0059162	PANEL WIRED HONDA PM0496504.17	\$471.36
0059172	CONTROLLER ATS ASCO 2P 200A 2WS	\$831.99
0059175	CARRIER PREMIUM 5000 PM0545005	\$68.15
0059181	STATOR 25KW HSB	\$2,591.32
0059182	ROTOR 25KW HSB	\$3,457.43
0059183	EXCITER ROTOR 25KW HSB	\$546.15
0059184	EXCITER STATOR 25KW HSB	\$654.94
0059185	BEARING O-RING N.D.E. 25KW HSB	\$14.75
0059190	AVR 25KW HSB (# E000-24602)	\$821.22
0059191.01	CARRIER PM0543000.01	\$80.73
0059201	KIT LIFTHOOK HONDA	\$32.37
0059203	PANEL WIRED PM0639011	\$388.04
0059204	PANEL WRD PM0631512	\$433.56
0059234	FAN PMG CURVED	\$13.96
0059251	ADAPTER OIL FILTER 10KW STANDBY	\$33.42
0059252	BOLT ROTOR MECC ALTE 10KW	\$76.22
0059253	DIODE BY255 3A 1300V MECC 0390400004	\$2.87
0059254	VARISTOR V275 LA 20A MECC 0392000252	\$8.61
0059310	HOSE RAD UPPER 25KW	\$60.43
0059311	HOSE RAD LOWER 25KW	\$58.69
0059318	CARRIER PM0496504.17	\$156.68
0059326	ASSY TANK FUEL 496504	\$113.84
0059329	ASSY AXLE PM0496504.17	\$23.10
0059338	ASSY PORT KIT HARDWARE BAG PM0496504	\$86.16
0059350	PANEL WRD PM0495503.17	\$477.57
0059351	BRACKET FOOT SILVER	\$15.09
0059352	KNOB BLK 5/16-18 DIMCO 4-416-C05	\$1.24
0059353	ASSY HANDLE PM0543000.17	\$26.60
0059353.01	ASSY HANDLE PM0543000.01	\$25.99
0059372	STATOR 1.25" 120/240 DUAL GOV WIND	\$410.46
0059373	ASSY ROTOR PMG 5KW	\$858.00
0059375	CLAMP PLST DRAIN 2323	\$1.40
0059377	ASSY HARDWARE KIT PM0496504.17	\$130.31
0059380	BUSHING .25 X 3/8 ID X .50 OD	\$0.79
0059381	HEAD GEN MECC ALTE 15KW BALANCED WND	\$1,816.77
0059392	PIN RELEASE	\$5.18
0059394	ASSY HANDLE PORTABILITY	\$16.81
0059397	CARRIER HONDA PM0495503.17	\$168.75
0059424	CARRIER PM0535202.04	\$76.33
0059431	ASSY TANK FUEL 5 GAL PM0535202.04	\$66.02
0059436	STATOR 1.00 120/240 DUAL GOV WIND	\$385.43
0059441	ASSY ROTOR PMG 5KW	\$851.45



0059444	UNIVERSAL HEAT SHIELD BLANK	\$11.09
0059448	FITTING 1/4" NPT X 5/8" BARB	\$8.32
0059461	ASSY FUEL TANK 5GAL PM0495503.17	\$353.56
0059486	CLAMP PLST MANIFOLD/EXHAUST 2327	\$1.23
0059496	ASSY HANDLE PORT KIT SILVER	\$24.63
0059500	ASSY HARDWARE KIT 49 SERIES LM	\$115.99
0059501	ASSY AXLE PC0496504.17	\$24.07
0059503	ASSY PWB INV 3K MSR 50HZ	\$994.33
0059504	ASSY PWB INV 3K SLV 50HZ	\$994.33
0059524	ASSY CARRIER PC0496503.17	\$180.95
0059525	HARDWARE BAG PM0496504.17	\$33.00
0059529	SERVICE ASSY 10KW ENG PANEL	\$170.49
0059530	SERVICE ASSY 15KW STATOR PNL	\$183.23
0059531	ASSY HONDA SOLENOID	\$122.22
0059553	PANEL WIRED PL0496504.17	\$422.61
0059557	PANEL SIDE BATT MACH 1KW FC	\$58.40
0059558	ASSY EVAP TUBE	\$11.91
0059562	ASSY AIR CLEANER COVER	\$17.90
0059564	ASSY MANIFOLD COVER	\$92.13
0059572	DECAL WARNING FUSES	\$18.84
0059574	FITTING 90 DEG 1/2" BARB X 1/2 M NPT	\$32.12
0059575	FITTING 1/2 " F NPT X 3/4 M NPT	\$6.82
0059577	ASSY FUSE HOLDER	\$24.14
0059583	ASSY CONNECTRO DIAGNOSTICS	\$38.65
0059590	DECAL AIRGEN LOGO	\$38.50
0059596	PANEL CONT ASCO 629100	\$1,349.33
0059597	ENCLOSURE NEMA 3R ASCO	\$829.00
0059598	PROCESSOR IGNITION B&S 825273	\$508.19
0059599	CIRCUIT BOARD MAIN POPULATED	\$646.94
0061060	STEPPER MOTOR	\$279.13
0061061	METER VOLT/AMP	\$233.83
0061062	KEYSWITCH 3-POS	\$108.11
0061063	HOUR METER	\$55.91
0061064	CONNECTOR APP SBE80 RED	\$23.74
0061069	RETAINING PIN APP 110G9	\$1.70
0061078	CIR BREAKER DUAL 20A	\$102.39
0061078	CIR BREAKER DUAL 20A	\$102.39
0061080	PANEL WIRED PC0545005	\$229.59
0061081	ASSY STEPPER BRACKET	\$377.73
0061083	ACTUATOR STEPPER	\$101.91
0061085	HARNESS STEPPER MOTOR/IGN SUPP ENGINE	\$375.12
0061105	PANEL WIRED PM0213001	\$1,282.14
0061109	HARNESS PANEL METER VOLTS/JACK	\$25.90
0061110	HARNESS VOLTAGE SELECT KEYSWITCH	\$161.50
0061111	HARNESS RESET/WARN	\$19.94
0061112	HARNESS HOUR METER	\$6.16
0061113	BANANA JACK	\$14.05
0061114	CONNECTOR AC	\$17.18
0061115	PWBA IGNITION SUPPRESS IGN BOARD	\$208.33
0061118	HARNESS STEP MOTOR/IGN SUPP PCB	\$48.24
0061119.01	DECAL FCC ALPHA	\$21.85

0061122	ASSY CONNECTOR PUSH BUTTON	\$11.69
0061127	ASSY PLENUM 1KW FC	\$16.42
0061128	FOAM STRIP REG BRACKET 4"	\$1.53
0061129	GASKET MUFFLER B&S 10HP GENPOWER	\$0.79
0061139	STATOR 0.5" 36/48 VDC AUX WINDS	\$1,151.70
0061140	ASSY ROTOR 3KW ALPHA	\$551.99
0061144	SCREW TORX RNDH 1/7-20 X 1.25 BLK	\$1.33
0061151	ASSY FUEL TANK PM0213001	\$67.07
0061154	WHEEL MACHINED 8" DIA X 1/2"	\$14.47
0061164	HARNESS REMOTE SENSE	\$19.63
0061188	ASSY ENGINE BASEPLATE	\$85.98
0061230	ASSY CARRIER PAINTED PM0213001	\$300.25
0061231	PANEL CONTROL BOX PAINTED	\$36.81
0061235	ASSY I/C MODULE PL/PC	\$63.61
0061277	BRACKET BLOCK HEATER PAINTED	\$16.77
0061285	AXLE 1/2 DIA X 24.5	\$5.15
0061324	PORT KIT PW0933500	\$174.29
0061336	ASSY HARNESS HONDA SOLENOID/PNL JUMP	\$10.19
0061340	PANEL WIRED PC0525300.17	\$282.41
0061367	ROTOR 5.00STK TEC	\$219.65
0061369	PANEL WIRED PM0525300.17	\$131.20
0061371	STATOR 5.00STK 120/240V 60HZ	\$300.32
0061375	STATOR 5.00STK 60HX 120/240V AVR	\$393.51
0061384	PANEL WIRED 505622.17	\$143.26
0061387	DECAL AC FUSE	\$25.55
0061388	DECAL CAUTION AIRGEN	\$25.55
0061389	PANEL WIRED PC0505622.17	\$229.46
0061392	GASKET HONDA GX340	\$3.52
0061393	NUT WHZ NF 8MM HONDA	\$0.94
0061394	FUSE HOLDER AC 15A 250V	\$11.48
0061395	FUSE 10A 250V AC	\$4.23
0061396	BELT BATTERY AIRGEN	\$3.03
0061397	PANEL REAR 1KW FC MACH	\$33.40
0061408	SOLENOID START CAMDEC W/NOTCH	\$25.34
0061415	VARISTOR 960V MAX CLAMP VOLT	\$1.47
0061417	STATOR 3.00STK BRSHLS 120V 60HZ	\$223.09
0061427	DIODE 1000V 6A	\$1.55
0061440	ASSY AXLE W/POLY TUBE PM0495503.17	\$27.40
0061441	ASSY AXLE & BATTERY KIT PC0496503.17	\$36.58
0061506	STATOR 0.5" 36/48 VDC AC AUX WINDS	\$443.25
0061532	SCREW SH CSK 5/16-24 X 1.00	\$0.79
0061609	DECAL TANK WARNING ENGLISH-ALPHA	\$13.10
0061610	PAN BATTERY SUPPORT	\$8.55
0061612	FUSE BLOCK 3-POLES BUSSMANN-8202-03	\$20.54
0061657	HANDLE JOBSITE	\$29.97
0061658	CARRIER JOBSITE	\$144.19
0061664	STATOR 3.50 STK 120/240V 60HZ	\$166.86
0061666	HARDWARE BAG PM0463300	\$24.54
0061675	COVER DUPLEX RECPT	\$21.77
0061676	COVER TWIST LOCK RECPT	\$34.90
0061683	PANEL WIRED PC0525302.03	\$168.46

0061684	ASSY I/C MODULE 463300	\$71.20
0061685	ASSY MANIFOLD 1KW FC	\$473.02
0061699	ASSY PANEL FRONT 1KW FC FRN/ENG	\$231.96
0061700	PANEL WRD RECPT PLATE 1KW FC FRN/ENG	\$124.89
0061701	ASSY PANEL CONTROL 1KW FC FRN/ENG	\$585.24
0061702	ASSY TOP COVER 1KW FC FRN/ENG	\$139.52
0061703	ASSY PANEL REAR 1KW FC FRN/ENG	\$246.00
0061706	ISOLATOR 5/8OD X .5 NON-CONDUCTIVE	\$6.33
0061711	FOAM STRIP REG BRACKET 2"	\$1.40
0061712	SLEEVING ROUNDIT 1/2 X 24.00	\$7.90
0061723	ASSY PANEL WIRED JOBSITE 3000 CSA	\$381.69
0061728	STATOR 3.5STK 120/240 I/C AVR 60HZ	\$167.48
0061744	ASSY HARDWARE BAG FOOT & BRKT ALPHA	\$34.15
0061745	BRACKET WHEEL PORT KIT ALPHA BLK	\$7.71
0061747	FOOT PORT KIT 4.36 LG ALPHA	\$5.82
0061748	CARRIER JOBSITE 4500	\$163.11
0061749	KEY SWITCHLOCK ALPHA	\$7.48
0061754	ADAPTER ENG MACH TEC	\$28.90
0061756	VALVE FUEL 90DEG W/FILTER PLASTIC	\$6.12
0061767	ASSY TANK FUEL 3 GAL	\$59.33
0061768	SHIELD HEAT 5 GAL TANK TEC	\$9.28
0061771	MUFFLER TEC 16HP PROFESSIONAL 9375	\$49.92
0061779	PANEL WIRED PROFESSIONAL 9375	\$285.48
0061779	PANEL WIRED PROFESSIONAL 9375	\$302.38
0061782	HARNESS PM0557501	\$117.56
0061785	BRACKET MUFFLER	\$10.77
0061786	ASSY FRAME PROFESSIONAL 9375	\$167.71
0061787	HANDLE PROFESSIONAL 9375	\$17.73
0061794	ASSY HARDWARE BAG PM0557501	\$18.83
0061796	PAN ENGINE TEC 16HP PROFESSIONAL	\$50.39
0061797	ADAPTOR SPIDER MACH TEC 16HP	\$57.20
0061798	STATOR 6.5STK 120/240V 60HZ	\$396.78
0061798	STATOR 6.50STK 120/240V 60HZ	\$396.78
0061806	GASKET FUEL TANK PULSE	\$0.79
0061807	COVER RECOIL TEC 16HP	\$37.93
0061810	TANK FUEL 4.6 GAL METAL	\$99.18
0061811	VALVE FUEL ON/OFF	\$13.96
0061812	ENDBELL WIRED 3.5-8KW BR	\$58.10
0061813	STATOR 3.50 STK 120/240V	\$164.13
0061815	CLAMP FUEL LINE	\$0.88
0061816	CAP FUEL 4.6 GAL METAL TANK	\$17.68
0061817	FUEL GAUGE/SCREWS 4.6 GAL	\$11.00
0061818	STATOR 4.50 STK 120/240V 60HZ SEC	\$240.88
0061821	STATOR 4.50 STK 120/240V 60HZ SEC	\$308.57
0061832	ROTOR 4.50 STK B&S/TEC 780 TURN	\$194.39
0061835	ASSY DUCK BILL FUEL VALVE	\$7.86
0061839	CARRIER PM0496504.18	\$157.75
0061840	ENDBELL WIRED PULSE 1850 CAMO	\$205.62
0061841	SHIELD MUFFLER WRINKLE BLK	\$13.53
0061844	ASSY PANEL RECOIL CAMO	\$135.67
0061874	NUT 1/4-28	\$0.79

0061898	STATOR 5.0 STK 120/240 60HZ SEC	\$289.78
0061903	MUFFLER HONDA GX270	\$99.23
0061904	ASSY TANK FUEL 496504.18	\$129.22
0061904	ASSY TANK FUEL 496504.18	\$129.93
0061909	CARRIER PC0496503.18	\$178.71
0061916	ADAPT SPIDER MACH	\$55.91
0061921	STATOR 4.50 STK I/C 120/240V 60HZ AVR	\$295.72
0061922	STATOR 4.5STK 120/240V I/C AVR 60HZ	\$318.38
0061926	PANEL WIRED JOBSITE 4500	\$429.57
0061929	ASSY PANEL WIRED JOBSITE PC0464500	\$394.49
0061934	ASSY HARNESS SOLENOID/PANEL JOB 4500	\$10.32
0061935	ASSY TANK FUEL 3 GAL	\$71.34
0061939	GASKET MANIFOLD TEC 16HP	\$0.80
0061940	BOLT HWH 3/8-16 X 1.75 TRILOBE	\$1.02
0061941	ASSY TANK FUEL PC0496503.18	\$131.46
0061942	BASKET STRAINER	\$5.50
0061945	ENDBELL RECOIL PULSE B RED	\$31.66
0061946	ENDBELL STATOR PULSE B RED	\$34.81
0061952	BRACKET RECOIL PULSE B	\$14.54
0061958	ENDBELL PULSE BLK	\$31.74
0061962	ASSY PANEL RECOIL BLK	\$31.90
0061964	KIT GEN PREMIUM PORT W/O WHEELS	\$84.02
0061965	PANEL WIRED PM0525500	\$127.80
0061978	HANDLE PORT KIT .75 OD CURVED	\$11.14
0061990	RECEPTACLE 12V PULSE B	\$7.85
0061991	ISOLATOR FUEL TANK PULSE B	\$2.67
0061992	ASSY BATTERY CABLES W/12VDC MALE	\$11.39
0061996	ENDBELL WIRED PULSE 1855	\$111.15
0062002	MUFFLER B&S 3.5-1.5" EXT	\$45.52
0062004	ROTOR 1.75 STK BRUSHLESS	\$127.83
0062005	STATOR 1.75 STK 120V 60HZ	\$168.69
0062006	SCREW TORX T30 1/4-20 X 3.25	\$0.79
0062007	SCREW TORX T30 1/4-20 X 1.75	\$0.79
0062008	ASSY STATOR BRKT	\$76.31
0062009	SCREW TORX T30 1/4-20 X .88	\$0.79
0062010	HARNESS STATOR BRACKET PM0401853	\$8.34
0062011	ASSY HANDLE BRKT	\$82.72
0062015	SCREW TORX T30 TRILOBE 1/4-20 X .63	\$0.79
0062016	PANEL WIRED PM0401853	\$61.25
0062020	SCREW #6-19 PLASTITE X .50	\$0.79
0062021	SCREW TORX #10-24 X .50	\$0.79
0062022	PANEL SIDE COVER PAINTED	\$15.96
0062023	PANEL MUFFLER SHIELD PAINTED	\$16.47
0062024	ASSY FUEL TANK 1.9 GAL	\$73.85
0062048	BRACKET RECOIL PULSE	\$2.56
0062050	BUSHING PULSE BREATHER	\$0.79
0062056	ASSY CONN AVR 240 HYBRID	\$39.80
0062057	SERVICE KIT 240V AVR HYBRID	\$109.43
0062058	WHEEL 14" BLK SPARTECH 115913001111	\$22.24
0062069	SHIELD HEAT PM0401853	\$3.94
0062074	ASSY BASE VERT B&S WRINKLE BLK	\$78.01

0062079	AXLE 1/2 DIA X 18.76 BLK	\$6.86
0062081	SCREEN SPRK 5HP B&S (698453)	\$15.71
0062085	ASSY FOOT BAR JOBSITE	\$11.23
0062087	ASSY HANDLE WITH CAPS	\$25.77
0062090	HARNESS WIRING PM0557501	\$57.57
0062093	WASHER NYLON	\$0.79
0062122	CAP FUEL H63 SEALED	\$6.84
0062123	BACK BOX SHORT	\$5.42
0062128	CARRIER PM0495501.01	\$186.82
0062150	CARRIER PC0496503.18	\$196.83
0062174	LANYARD NYLON 3/16	\$1.26
0062177	KNOB BLK 2.25 DIA W/1.75 STUD	\$8.25
0062182	FOOT RUBBER 1.50 OD X 2.00	\$3.54
0062183	SPACER NYLON .50 ID X 1.50 OD X .45	\$0.79
0062184	SPACER .38 ID X .50 OD X 1.50	\$0.79
0062186	ASSY HARDWARE KIT 49 SERIES BLK	\$108.03
0062188	ASSY HANDLE PORT KIT BLACK	\$22.94
0062196	CONNECTOR HSG 9 SOC 1586305-1	\$2.91
0062197	BUSHING PULSE BREATHER	\$1.10
0062198	CIR BREAKER DUAL SNAP-IN 20A	\$58.60
0062199	CIR BREAKER DUAL SNAP-IN 25A	\$56.59
0062248	SCREW CRPH #6-32 X .38 TYPE F BLK	\$0.79
0062264	COVER BRUSH PLST BLK	\$0.79
0062281	PANEL RECOIL PULSE BLK	\$15.64
0062282	PANEL RECOIL PULSE RED	\$18.24
0062288	ENDBELL RECOIL MEGA PULSE RED	\$23.34
0062289	ENDBELL STATOR MEGA PULSE RED	\$23.36
0062294	ADPT ENG CAST 1 - 5 KW	\$27.50
0062406	ASSY DIODE 60S10 & VARISTOR 385V	\$2.79
0062433	SPACER .38ID X .49OD X 2.32	\$0.79
0062435	CAP FUEL PULSE W/BAFFLE	\$10.45
0062455	ASSY BRIDGE RECTIFIER BDD	\$15.82
0062462	SCREW CRPH #6-20 X .38 TYPE B BLK	\$0.79
0062466	CONNECTOR PLUG 2 POS 1586406-2 HI-TMP	\$2.12
0062476	ASSY CIRCUIT BOARD LED ENDURA	\$13.75
0062479	ASSY AVR BOARD 240V	\$42.14
0062495	GRIP HANDLE 1.25 ID X 5.00 BLK	\$1.74
0062498	CLAMP MUFFLER 1.375 ID X .88 W	\$21.84
0062502	PIN RELEASE 5/16 OD X 2.00 LG	\$4.71
0062503	MUFFLER HONDA GX620	\$186.12
0062504	MANIFOLD EXHAUST HONDA GX620	\$115.54
0062507	WHEEL 13.0 X 5.0 PNEUMATIC	\$34.32
0062510	SPACER WHEEL .81OD X .69ID X .44LG	\$2.00
0062512	PANEL SID PLASTIC MEGA PULSE	\$6.68
0062536	RECPT L14-30R OLYMPIA	\$12.89
0062537	BRACKET HANDLE LOCK PM0545007	\$0.94
0062556	BIN STORAGE ENDURA	\$26.71
0062566	GASKET EXHAUST F/ENGINE 0062439	\$0.79
0062567	NUT M8 SERATED HEX FLANGE	\$0.79
0062568	MUFFLER ROBIN EX27	\$73.36
0062584	CAPACITOR 40UF 500V MECC ALTE 12KW	\$69.30

0062670	HEAD GEN MECC ALTE 4.2KW AR1-105	\$443.85
0062672	COVER GEN HEAD	\$9.04
0062673	BUSHING FUEL VITON	\$5.89
0062715	FRAME SIDE RIGHT ENDURA	\$66.53
0062716	FRAME SIDE LEFT ENDURA	\$63.12
0062719	ASSY MUFFLER HONDA 13HP GX390 ENDURA	\$93.69
0062724	FOOT RUBBER ENDURA	\$6.36
0062725	GRIP HANDLE 1.06 ID X 4.50 BLK	\$11.24
0062726	BRACKET HANDLE ENDURA	\$1.18
0062732	HEAD GEN MECC ALTE 6.6KW AR2-90	\$587.18
0062733	HEAD GEN MECC ALTE 7.8KW AR2-110	\$541.57
0062734	SNAP-BUTTON .365 DIA X .50 B172	\$2.12
0062735	SPRING HANDLE ENDURA	\$0.99
0062745	COVER BRUSH PLST BLK	\$0.89
0062752	MUFFLER PRO SERIES	\$103.78
0062754	KIT MANIFOLD PRO MUFFLER	\$11.79
0062760	BRACKET AIR CLEANER ROBIN	\$0.79
0062761	BOLT FLANGE ROBIN	\$0.79
0062773	ENDBELL RECOIL MEGA RED	\$30.25
0062774	ENDBELL STATOR MEGA RED	\$35.51
0062775	KIT CARRIER PM0495503	\$130.71
0062797	CONN .156 MNL CAP PANEL MNT 794118-1	\$3.86
0062799	CAPACITOR 35UF MOTOR RUN	\$30.52
0062801	SCREW TORX PH 5/16-18 X 2.25 BLK	\$0.79
0062840	CAPACITOR 25UF 450V MOTOR RUN	\$44.76
0062843	ASSY HARDWARE BAG PORT KIT PNEU WHL	\$7.90
0062844	ASSY HARDWARE BAG PORT KIT 7" WHEELS	\$7.58
0062848	ENDBELL RECOIL PULSE GRAY	\$24.95
0062849	ENDBELL STATOR PULSE GRAY	\$25.01
0062856	PANEL SIDE PULSE 1856	\$7.62
0062865	ADPT ENG CAST 3-8KW	\$24.32
0062866	CAP FUEL W/GUAGE 6.50"	\$19.96
0062867	TRANSFORMER AC TO DC	\$11.16
0062916	BRACKET HANDLE LOCK PLASTIC	\$0.94
0062924	SCREW #10 X 1.25 HEX SDS NEOPRN WSHR	\$0.79
0062926	CLAMP SPARK ARRESTOR W/SCREEN	\$7.40
0062932	SPACER FOOT 1.45 TALL	\$0.80
0062970	MUFFLER INTEK OHV 6HP	\$63.95
0062972	GASKET EXHAUST B&S 691893	\$1.20
0062974	ASSY BRIDGE RECTIFIER BD PROGRESS	\$22.55
0062975	ASSY AVR BOARD PROGRESS	\$46.12
0063013	SHIELD HEAT PM0545007	\$30.80
0063057	CARBURETOR E175-80	\$35.44
0063058	ISOLATOR G2700-17	\$3.29
0063059	CIR BREAKER 19A G2700-20-01	\$16.60
0063060	RECPT 5-20R 120V G2700-20-02	\$4.41
0063061	PANEL WIRED PM0102500 G2700-20	\$74.86
0063062	ROTOR G2700-40	\$164.73
0063063	STATOR 120V 60HZ G2700-42	\$166.90
0063064	CAPACITOR G2700-20-03	\$7.78
0063065	DIODE ROTOR G2700-40-01	\$1.64

0063066	ASSY ENGINE RECOIL G2700-010	\$29.91
0063067	CAP FUEL G2700-142	\$3.80
0063068	FILTER AIR E175-093	\$1.64
0063069	COVER AIR FILTER E175-094	\$2.42
0063070	VALVE FUEL SHUT OFF E175-119	\$4.41
0063071	FILTER FUEL E175-119-01	\$0.79
0063072	STRAINER FUEL G2700-141	\$0.79
0063073	FRAME UPPER ASSY G2700-16-01	\$41.72
0063074	FRAME LOWER ASSY G2700-16-02	\$37.93
0063075	SENSOR LOW OIL E175-026	\$12.19
0063076	CAP OIL G2700-30	\$1.64
0063077	SPARK ARRESTOR G2700-020	\$2.24
0063078	TANK FUEL 3 GAL METAL G2700-140	\$38.55
0063079	RESISTOR ROTOR G2700-40-02	\$1.12
0063081	ENGINE 5.5HP OHV E175-2700	\$212.64
0063086	DECAL HOT SURFACE 2.75 X 1 G2700-208	\$0.79
0063087	GASKET HEAD COVER E175-070	\$0.79
0063088	SEAL OIL FILLER G2700-32	\$1.12
0063089	COVER REAR END G2700-47	\$5.01
0063090	GAUGE FUEL G2700-143	\$3.02
0063091	MODULE IGNITION E175-122	\$27.74
0063092	MUFFLER G2700-80	\$38.55
0063093	GASKET EXHAUST E175-060	\$1.12
0063094	COVER MUFFLER G2700-67	\$8.90
0063095	VOLTMETER G2700-20-04	\$7.78
0063096	BOLT M6 X 12 G2700-121	\$0.79
0063097	ABSORBER TANK G2700-147	\$0.79
0063098	HOUSING BLOWER E175-008	\$12.88
0063099	ROD LINK E175-097	\$0.79
0063100	SPRING CARBURETOR E175-096	\$0.79
0063101	SPRING RETURN G2700-126	\$0.87
0063102	ARM GOVENOR G2700-135	\$2.24
0063103	PLATE ADJUSTING G2700-125	\$1.30
0063104	ARM ADJUSTING G2700-124	\$0.87
0063105	SPRING G2700-123	\$1.12
0063106	SCREW M6 X 35 G2700-122	\$0.79
0063112	ENDBELL RECOIL PULSE BLK	\$22.58
0063113	ENDBELL STATOR PULSE BLK	\$22.64
0063114	PANEL SIDE PULSE CHROME	\$59.12
0063115	PANEL MUFFLER SHIELD CHROME	\$52.69
0063125	SHIELD HEAT PM0545007.03	\$17.48
0063132	SNAP-BUTTON .365 DIA X .63 B-173	\$1.45
0063139	ASSY HARDWARE BAG PM0496500 & 7000	\$21.53
0063147	ENDBELL RECOIL PULSE GRAY	\$29.31
0063148	ENDBELL STATOR PULSE GRAY	\$34.81
0063149	ENDBELL RECOIL PULSE BLACK	\$26.87
0063150	ENDBELL STATOR PULSE BLACK	\$31.11
0063161	ENGINE LCT 390 CC BLK	\$406.00
0063162	CAP FUEL PULSE SEALED	\$6.71
0063164	SPACER HANDLE BRACKET W/ALIGNMNT PIN	\$1.57
0063169	CORD POWER L14-20P TO 4X 5-20R 25 FT	\$79.05

0063175	MUFFLER INTEK 10HP ALTON HI EXH	\$53.86
0063212	BRACKET PORT KIT PLASTIC	\$7.78
0063222	HEAD GEN SUMEC 5KW	\$414.88
0063223	ADAPTER ENGINE SBNA5-190-001	\$44.04
0063224	ROTOR ABNA5-190-002	\$152.97
0063226	STATOR SBNA5-190-004	\$171.74
0063227	BAND STATOR COVER SBNA5-190-005	\$4.80
0063228	BOLT M6 X 160MM SBNA5-190-006	\$0.87
0063229	SUPPORT BEARING SBNA5-190-007	\$42.78
0063230	BRUSH MODULE SBNA5-190-008	\$2.62
0063232	BRIDGE RECTIFIER SBNA5-190-010	\$5.41
0063233	BOLT M5 X 220MM SBA6-190-007	\$0.87
0063234	BOLT M5 X 205MM SBNA5-190-012	\$0.87
0063235	NUT NYLOC M5 SBNA5-190-013	\$0.79
0063240	COVER END BLK SBNA5-190-018	\$5.41
0063262	HEAD GEN SUMEC 6KW AVR	\$431.60
0063281	HEAD GEN VISION 5KW AVR	\$414.88
0063287	SUPPORT, BEARING VISION 5/6KW	\$66.11
0063288	BRUSH MODULE VISION 5/6KW	\$9.55
0063289	SCREW, FLG M5 17MM VISION	\$25.50
0063290	AVR MODULE VISION 5/6KW	\$45.32
0063291	MODULE AVR SUMEC SBA6-190-006	\$37.55
0063293	NUT M5 VISION	\$25.50
0063298	COVER , END VISION 5/6KW	\$12.87
0063300	ADAPTER ENGINE SBA6-190-001	\$36.29
0063301	ROTOR SBA6-190-002	\$156.71
0063302	STATOR SBA6-190-003	\$190.55
0063303	BAND STATOR COVER SBA6-190-004	\$5.06
0063304	BOLT M6 X 180MM SBA6-190-005	\$0.87
0063307	HEAD GEN VISION 6KW AVR	\$422.84
0063308	ADAPTOR , ENGINE VISION 6KW	\$51.66
0063309	ROTOR VISION 6KW	\$167.20
0063310	STATOR VISION 6KW	\$200.42
0063311	BAND STATOR COVER VISION 6KW	\$7.36
0063312	BOLT, M6 X 179 VISION 6KW	\$25.50
0063313	BOLT, M5 214 VISION 6KW	\$25.50
0063328	ASSY MUFFLER 0062568 W/DEFLECTOR	\$62.59
0063348	KIT SPARK ARREST W/SCREEN 0038984 HI	\$31.54
0063365	BEARING 6204 SBNA5-190-025	\$10.73
0063372	ASSY HARDWARE BAG PORT KIT PM0435000	\$4.09
0063413	BEARING 6204 VISION	\$16.24
0063414	HEAD GEN SUMEC 5KW AVR	\$409.11
0063415	BRACKET STATOR PLASTIC	\$5.34
0063438	PANEL WIRED PC0102300 G2700-20C	\$119.26
0063444	CIR BREAKER 19A CSA G2700-DIC	\$7.43
0063445	RECPT 5-20R 120VCSA G2700-20-02C	\$4.32
0063446	CAPACITOR CSA G2700-20-03	\$12.36
0063509	KIT TANK FUEL 3 GAL 0063078 W/DECALS	\$52.32
0063525	ASSY BRIDGE RECTIFIER BD .156 EP	\$19.64
0063528	CONN PLUG 2POS EP HI-TEMP 1744191-2	\$0.79
0063546	BRACKET FOOT PORT KIT PNEUMATIC WHL	\$16.11



0063574	BATTERY 12V 18 AH LEOCH DJW12-18	\$118.34
0063629	BIN STORAGE ENDURA BATTERY	\$27.89
0063630	COVER BATTERY TRAY	\$8.96
0063651	HARNESS PMC647000	\$70.04
0063652	BACK CONT BOX ENDURA 4-PIN 9-PIN	\$40.04
0063670	ENGINE 12HP YAMAHA MZ360	\$633.62
0063672	SW MOM PB CARLING P27B-RD	\$15.48
0063673	SW DP ROC CARLING RGSCD 901-R-W-B-0	\$9.87
0063675	ASSY DIODE BAT CHG	\$18.80
0063678	MODULE OIL ALERT HONDA	\$19.64
0063724	ENGINE 10HP YAMAHA MZ300	\$543.18
0063771	WHEEL 10" X 3.5 FOAM FILL FLAT FREE	\$33.79
0063783	CAP FUEL W/GUAGE 5.0"	\$24.40
0063784	CORD POWER L14-20P TO 4X 5-20R AHOKU	\$71.31
0063790	BOLT HH 5/16-18 X 4.00 GR5 ZP	\$1.02
0063821	HEAD GEN SUMEC 7KW AVR	\$417.87
0063822	MUFFLER PRO YAM MZ300/360	\$75.79
0063834	ASSY HARDWARE BAG PORT KIT PNEU WHL	\$8.29
0063860	ASSY HARDWARE BAG PM0496500 & 7000	\$21.53
0063864	ASSY MUFFLER 0062568 W/SPARK ARRSTR	\$76.63
0063871	ASSY RECPT RECTIFIER BD	\$19.95
0063876	CORD POWER L14-30P TO 4X 5.20R AHOKU	\$133.52
0063896	DISPLAY DIGITECH LCD	\$85.95
0063906	ASSY HARDWARE BAG PM0435000	\$4.15
0063908	KIT PLASTIC PORT KIT BRKT	\$10.18
0063913	PANEL MUFFLER SHIELD MEGA PULSE ROB	\$15.01
0063916	ENDBELL RECOIL MEGA PULSE ROBIN RED	\$27.89
0063917	ENDBELL STATOR MEGA PULSE ROBIN RED	\$34.18
0063932	HARNESS 4-PIN SUMEC SBA7-190-006	\$31.04
0063935	BOLT HH 5/16-24 X 9.50 GR5 PF	\$5.18
0063940	ROTOR SUMEC SBA7-190-001	\$158.02
0063941	STATOR SUMEC SBA7-190-002	\$177.79
0063942	BAND STATOR CVR SUMEC SBA7-190-003	\$8.41
0063943	BOLT M6 X 195MM SUMEC SBA7-190-004	\$25.30
0063948	MODULE AVR SUMEC SBA7-190-008	\$49.69
0063962	ASSY MUFFLER 0062568 W/SPARK ARRSTR	\$102.25
0063965	COVER BATTERY POST ELL-TRON 4702	\$2.89
0064057	CAP FUEL SUMEC	\$6.75
0064066	KIT JUMPER EP BRB TO STATOR	\$6.75
0064072	LAMP OIL WARNING YAMAHA (W/ENG)	\$11.79
0064074	ASSY HANDLE PM0435001	\$20.19
0064093	CONECTOR PLUG 4-PIN .156 HI-TEMP	\$3.87
0064107	MODULE LO OIL SHTDWN YAM (SENT W/ENG)	\$19.64
0064129	HANDLE PORT KIT 1" ROUND WELDED	\$16.26
0064137	CAP VINYL DIP .84ID X 3.00 BLK	\$1.05
0064138	SCREW #10 X .75 CR MOD TRUSS HD SDS	\$0.79
0064187	ENG SUMEC SPE 360	\$403.46
0064209	MUFFLER VANGUARD 15KW	\$46.88
0064217	CHARGER 12V LEOCH	\$56.14
0064220	BOOT RED SM ELL-TRON 4852	\$1.38
0064221	BOOT BLK SM ELL-TRON 4851	\$1.25

0064222	BRACKET BAT HOLD DOWN PM0538000	\$9.89
0064223	MUFFLER PRO YAM MZ300/360 6-7KW	\$73.51
0064225	DECAL CHOKE PM0645500	\$1.21
0064244	KIT GEN PORTABILITY 8" WHEELS	\$78.14
0064245	KIT GEN PORTABILITY 7" WHEELS	\$58.41
0064246	KIT GEN PORTABILITY PM0434600	\$37.93
0064247	KIT GEN PORTABILITY W/O WHEELS	\$49.92
0064248	KIT GEN PORTABILITY PRO	\$87.70
0064249	KIT GEN PORTABILITY PM0535001.01	\$38.31
0064250	KIT GEN PORTABILITY PM0435251	\$34.89
0064251	ASSY BAG PORT KIT PM0545007.02	\$41.42
0064252	KIT GEN PORT 2-HANDLE PNEU WHEEL	\$86.79
0064253	KIT GEN PORT 7" WHEELS & AXLE	\$52.35
0064254	KIT GEN PORTABILITY PM0435000	\$45.29
0064306	CONNECTOR STR 1/4 BRB X 3/8 BRB BLK	\$1.91
0064312	MUFFLER PRO KOH 15HP 6KW & 7KW	\$73.59
0064319	SCREW M6 X 10	\$0.79
0064320	ENGINE RECOIL ASSEMBLY	\$41.33
0064321	NUT M18 X 1.5	\$0.79
0064322	WASHER	\$0.79
0064323	STARTER PULLEY	\$9.81
0064324	FAN CASE	\$35.67
0064325	SCREW M6 X 10	\$0.79
0064326	FLYWHEEL	\$92.99
0064327	IGNITION MODULE	\$33.89
0064328	SCREW M6 X 25	\$0.79
0064329	OIL SEAL	\$2.23
0064330	CRANKCASE	\$105.23
0064331	WASHER	\$0.89
0064332	SCREW M10-1.25	\$1.34
0064333	GOVERNOR SHAFT	\$4.46
0064334	OIL SEAL	\$1.34
0064335	WASHER	\$0.79
0064336	CLIP	\$0.79
0064337	NUT M6	\$0.79
0064338	SCREW M6 X 30	\$0.79
0064339	GOVERNOR ARM	\$5.35
0064340	SPRING	\$1.34
0064341	SPRING	\$1.34
0064342	LINK ROD	\$0.89
0064343	DOWEL PIN	\$3.57
0064344	CAMSHAFT ASSEMBLY	\$24.08
0064345	VALVE LIFTER	\$4.46
0064346	BEARING 6202	\$16.05
0064347	BALANCE SHIFT	\$48.22
0064348	BEARING 6307	\$16.05
0064349	KEY 4 X 6.5 X 16MM	\$0.89
0064350	CRANKSHAFT ASSEMBLY	\$72.77
0064351	SCREW M8 X 1.25-40	\$1.78
0064352	CONNECTING ROD CAP	\$10.70
0064353	BEARING 6207	\$16.05

0064354	CONNECTING ROD BODY	\$31.21
0064355	PISTON PIN	\$4.91
0064356	PISTON PIN CIRCLIP	\$0.79
0064357	PISTON	\$25.86
0064358	PISTON RING SET	\$22.29
0064359	GASKET	\$16.94
0064360	SCREW M6 X 8	\$0.79
0064361	LOCATING SHEET	\$5.35
0064362	SCREW M6 X 10	\$0.79
0064363	LOW OIL SENSOR	\$20.51
0064364	OIL GAUGE	\$1.34
0064365	OIL GAUGE SEAL	\$0.79
0064366	SCREW M8 X 45	\$0.79
0064367	CRANKCASE COVER	\$38.17
0064368	OIL SEAL	\$2.68
0064369	RING SEAL	\$0.79
0064370	OIL COVER	\$1.78
0064371	WASHER	\$0.79
0064372	GOVERNING GEAR SET	\$6.24
0064373	GASKET	\$1.78
0064379	ASSY DIODE BAT CHG HONDA 6751	\$19.54
0064380	DOWEL PIN	\$1.78
0064381	EXHAUST VALVE	\$10.70
0064382	INTAKE VALVE	\$10.70
0064383	CYLINDER HEAD	\$64.21
0064384	BOLT	\$0.89
0064385	BOLT	\$0.89
0064386	EXHAUST GASKET	\$1.34
0064387	SCREW M10 X 1.25-70	\$0.89
0064388	OIL SEAL	\$2.68
0064389	VALVE SPRING	\$3.12
0064390	VALVE RETAINER	\$3.12
0064391	VALVE COTTER	\$0.79
0064392	ROCKER ARM PIN	\$3.21
0064393	PUSH ROD	\$1.78
0064394	ROCKER ARM	\$2.23
0064395	BOLT	\$0.89
0064396	NUT	\$0.89
0064397	GASKET	\$5.80
0064398	AIR SHROUD	\$12.49
0064399	CYLINDER HEAD COVER	\$17.84
0064400	SCREW M6 X 28	\$0.79
0064401	GAS HOSE	\$1.78
0064402	GASKET	\$1.34
0064403	GASKET	\$1.34
0064404	CARBURETOR	\$80.94
0064405	GASKET	\$0.79
0064406	AIR FILTER CASE	\$36.16
0064407	PLATE	\$2.23
0064408	NUT M8	\$0.79
0064409	SCREW M6 X 18	\$0.89

0064410	ELEMENT FITTING PLATE	\$5.35
0064411	AIR FILTER ELEMENT	\$12.49
0064412	AIR FILTER COVER	\$6.69
0064413	SCREW M6 X 30	\$0.89
0064414	SCREW M8 X 16	\$0.89
0064415	ADJUSTING PLATE	\$3.12
0064446	GASKET SUMEC E175-022	\$2.59
0064447	SEAL OIL SUMEC E175-031	\$1.18
0064457	MUFFLER PRO KOH 15HP W/BRKT	\$73.59
0064471	ISOL VIB 1.50 OD X 1.00 X 3/8-16 X 5/8	\$8.96
0064516	HEAD GEN SENCI 5KW AVR TEC AL	\$378.89
0064517	ADAPTER ENGINE TEC SENCI	\$37.32
0064546	HEAD GEN SUMEC 7KW AL/CU	\$417.85
0064552	ASSY FOLDING HANDLE 1.25 DIA TUBE	\$14.85
0064597	MANIFOLD EXHAUST SUBARU EH65	\$26.48
0064680	HEAD GEN SENCI 5KW AVR J609 FLG B AL	\$378.89
0064681	ADAPTER ENGINE J609 FLG B SENCI	\$32.61
0064716	DISPLAY SERVICE TECH LCD	\$68.14
0064723	ISOL VIB 1.50 OD X .75 X 3/8-16 X .63	\$4.49
0064743	CLIP LOCKING DIGITECH	\$1.26
0064752	PANEL WIRED PM0103000 G2800-25	\$74.85
0064753	ROTOR 3KW G2800-02	\$165.83
0064754	STATOR 3KW G2800-03	\$165.83
0064757	STATOR COVER G2800-04	\$6.48
0064758	BOLT M6 X 115 G2800-05	\$0.79
0064759	BOLT ROTOR G2800-06	\$6.05
0064760	MUFFLER G2800-07	\$38.54
0064761	BOLT M8 X 40 G2800-10]	\$1.02
0064762	CAP PLASTIC G2800-11	\$1.57
0064763	NUT NYLON G2800-12	\$0.79
0064764	HANDLE TUBE G2800-13	\$2.33
0064765	SQUARE BOLT G2800-14	\$1.12
0064766	HANDLE G2800-14	\$5.62
0064767	NUT M6 G2800-16	\$0.79
0064768	BOLT M8 X 20 G2800-17	\$0.79
0064769	VIBRATION ABSORBER G2800-18	\$3.28
0064770	NUT M8 G2800-19	\$0.79
0064771	NUT NYLOC M8 X 1.25 G2800-20	\$0.79
0064772	WHEEL SLEEVE G2800-21	\$0.86
0064773	SHAFT BUSH WHEEL G2800-22	\$1.12
0064774	WHEEL G2800-23	\$3.89
0064775	BOLT M10 X 1.25 X .75 G2800-24	\$0.79
0064776	SWITCH G2800-26	\$6.05
0064798	CAP FUEL PLASTIC W/GUAGE 6.00 JT	\$14.99
0064902	CONECTOR PLUG 4-PIN .156 HI-TEMP	\$3.85
002-0059	HEATER ELEMENT	\$454.30
002-0060	BREAKER, CIRCUIT 50 AMP	\$81.26
002-0061	BREAKER, CIRCUIT 45 AMP	\$84.34
0053246A	HOOK, SKY CONTR. 5KW PAINTED	\$76.76
0053319A	HOOK, SKY CONT 6KW PAINTED	\$96.76
012-0084	CLAMP HOSE WORM .5-1.25	\$3.77

012-0091	HOSE VAPOR .51 ID LOW PRESSURE	\$12.36
012-0098	CLAMP, HOSE 1" ID	\$3.99
012-0103	HOSE, HI TEMP OIL 3/8" I.D.	\$12.56
012-0104	HOSE CLAMP, CRIMP EAR 23/32	\$1.51
012-0106	HIGH TEMP HOSE, 16" LONG	\$12.80
012-0107	HIGH TEMP HOSE, 11" LONG	\$9.27
012-0111	SERVICE KIT - 10KW OIL HOSE	\$52.38
012-0120	VAPOR HOSE ASSY H2X	\$48.75
019-0200	FILTER ELEMENT, SOLBERG	\$104.06
019-0203	REGULATOR LPG/NG 450 CFH 3/4X3/4	\$177.52
019-0211	REGULATOR ASSEMBLY, GX670	\$552.57
019-0213	REGULATOR ASSEMBLY, GX620	\$552.57
019-0214	MUFFLER DUAL CAN H2X	\$281.53
025-0053	ENGINE BS&D 950 DAIHATSU	\$4,216.25
025-0054	ENGINE, FORD LRG425 SAE 4/8	\$7,220.03
025-0059	ENGINE ASSEMBLY, SERVICE HONDA GX670	\$1,877.58
025-0060	ENGINE ASSY, BRIGGS & STRATTON	\$2,606.14
025-0063	ENGINE ASSEMBLY, SERVICE HONDA GX620	\$1,689.04
025-0070	ENGINE ASSY, HONDA GX620, STD H2X	\$2,673.52
025-0072	ASSY-ENGINE GP 670 H2X	\$1,974.54
026-0331	BOX WIRED, PM0621512	\$454.33
026-0338	RECPT 5-20R GFCI	\$54.05
026-0346	FUSE 20A 250V	\$0.79
026-0348	CONTROLLER MODULE 25KW	\$1,463.00
026-0355	RELAY DC, 40A, NC, .25QC, 12V COIL	\$25.30
026-0355	RELAY, 12VDC DIODE PROTECTED, NEWARK 25KW	\$25.30
026-0357	SLEEVING 3.5" VERMICULITE	\$15.31
026-0362	PANEL WIRED	\$456.06
026-0411	WIRE HRN ENG 25KW UL2200 BETA	\$187.50
026-0426	ASSY SOLENOID AFC 171	\$261.10
026-0432	WIRE ASSY 13.00 BLU 18GU IFC/RAF	\$2.73
026-0439	CONTROLLER, DGC1000 25KW	\$1,695.81
026-0444	CABLE, BATTERY POSITIVE	\$31.25
026-0445	CABLE, BATTERY NEGATIVE	\$19.19
026-0452	TERMINAL BLOCK 2ROW 20A 6 POLE	\$13.32
026-0453	WIRE ASSY, GROUND STRAP, DOOR SIDE	\$13.96
026-0459	JUMPER, RJS TYPE, 6 SECTION	\$12.52
026-0460	GROUNDING BLOCK	\$17.94
026-0461	HARNESS, CONTROL BOX SIGNAL 25KW UL	\$29.09
026-0467	HARNESS, CONTROL BOX, BASLER, 25KW	\$123.38
026-0472	TERMINAL BLOCK	\$16.35
026-0480	CABLE, BATTERY POS, 6 GAUGE	\$20.94
026-0481	CABLE, BATTERY NEG, 6 GAUGE	\$14.25
026-0487	BREAKER-CIRCUIT, 100 AMP, 3 PHASE	\$286.56
026-0488	PANEL, PROGR CP500/25KW/1PH, 120/240	\$1,526.13
026-0492	PANEL, PROGR, CP500/25KW/3P, 120/208	\$1,478.12
026-0501	PANEL, PROGR CP500/25KW/3PH, 120/208	\$1,517.45
026-0502	PANEL, PROGR CP500/25KW/3PH 139/240	\$1,517.45
026-0503	PANEL, PROGR CP500/25KW/3PH 277/480	\$1,517.45
026-0504	ASSEMBLY, DIODE 15K CRANK	\$11.71
026-0512	HARNESS, HOT-OIL H2X	\$97.03

026-0514	HARNESS, POWER H2X	\$35.44
026-0515	HARNESS, NEUTRAL H2X	\$27.47
026-0516	HARNESS, CONTROL H2X	\$33.20
026-0518	FUSE, 3 AG TYPE, 25 AMP, 32V	\$2.71
026-0524	POWER CORD, 115V 15AMP	\$19.41
026-0525	INTERCONNECT CORD	\$23.73
026-0534	CONTROLLER BOARD, CP200 H2X	\$390.21
026-0535	WIRE, GROUND STRAP H2X	\$6.93
026-0537	HARNESS, PANEL POWER H2X	\$50.21
026-0539	TERMINAL BLOCK 2 ROW 20A 4 POLE	\$18.54
026-0547	RELAY, DC 12V COIL, VF4-45F11	\$11.44
026-0548	FUSE, 3AG TYPE 5 AMP 250V	\$3.59
026-0549	CORD, INTERCONNECT H2X, BRIGGS	\$25.00
026-0551	WIRE ASSY RED 8GA 6.00 RING	\$6.79
026-0590	ASSY FUEL SOLENOID DIODE	\$17.68
026-0633	WIRE ASSY, VARISTOR 140V	\$4.83
026-0677	GOVERNOR, LC-50 15KW	\$401.94
026-0678	GOVERNOR/MIXER 25KW 30 MM	\$781.55
026-0685	HARNESS-WIRE, 25KW	\$313.62
026-0687	BREAKER-CIRCUIT, 30A DUAL SP	\$58.29
026-0696	CHARGER-TEK, BATTERY 12 VOLT	\$87.73
026-0701	ASSY, HARNESS ECLGIZER/GN HD	\$76.86
027-0036	FAN, ELEC 178CFM 120VAC	\$118.54
034-0155	SWITCH, ROCKER SPDT	\$2.26
034-0157	PRESSURE SENDER	\$93.94
034-0160	SWITCH, HI TEMP 230F 3/8" NPT	\$90.80
034-0161	SWITCH, TOGGLE, LOW PROFILE	\$16.48
034-0162	SWITCH, HOT-OIL SHUT DOWN H2X	\$28.66
034-0163	SWITCH, THERMOSTAT HEATER KIT	\$48.67
034-0185	TEMPERATURE SENDER	\$179.96
043-0189	PLATE-ADAPTER CARB	\$46.20
046-0277	GASKET, CONTROL PANEL, CP500	\$26.20
051-0091	BUSHING SNAP .875ID	\$0.79
053-0090	ROD, ROLLER, LOCKING, 400MM	\$16.48
053-0091	ADAPTOR, ROD, ROD CONTROL	\$8.24
056-0060	DIPSTICK-ASSEMBLY H2X	\$26.80
058-0155	NUT, HEX #8-32 KEPS	\$0.79
059-0332	BOLT, HH M10-1.5X25MM GR ACL 8.8	\$0.79
059-0335	BOLT, 1/2-13 X 1.50 GR5 ZP	\$1.04
059-0344	BOLT-J, 1/4" X 20 THREAD	\$0.79
059-0347	SCREW, M8 X 13MM LG	\$0.79
059-0348	BOLT, ROTOR H2X	\$28.61
059-0356	BOLT, HH 1/4-20 X 1.5" GRADE 8	\$0.79
060-0163	WASHER, LOCK 7/16 ZP	\$0.79
061-0167	SCREW. HWH #10-14 X .63 AT MILL PT	\$0.79
061-0188	SCREW, 8-32 X .75 PHILLIPS HEAD	\$0.79
063-0023	BUSHING 1/4 X 1/8	\$1.12
063-0042	ADAPTER, OIL DRAIN H2X	\$28.26
064-0069	ELBOW, BRASS 1/2" NPT FEMALE	\$10.37
068-0076	FITTING 3/4 NPT X 1/2 BARB	\$14.36
068-0083	1/8" NPT X 3/8" BARB FITTING	\$1.69

068-0086	FITTING, 3/8" FLR TUBE SWVL 1/2" TB	\$9.44
069-0022	FITTING, HOT-OIL H2X	\$13.53
071-0031	CLAMP, HOSE DOUBLE	\$2.39
077-0168	COVER, TERMINAL BOX	\$46.13
080-0066	TUBE, ID 3/16"X1/16 WALL BLK NEO	\$6.16
093-0049	GROMMET PLUG FOR 1/2" HOLE 16 GA	\$0.79
093-0053	GROMMET, 1" I.D. X 1 3/4" O.D.	\$4.23
093-0054	GROMMET-FUEL .84ID X .875OD	\$6.62
094-0065	SOUND PROOFING MAT'L BLACK 31"X60"	\$218.46
094-0068	ISOLATOR, VIBRATION H2X	\$12.74
094-0069	INSULATION-MUFFLER BOX TOP H2X	\$57.97
094-0070	INSULATION-MUFFLER BOX, BOTTOM H2X	\$45.14
094-0071	INSULATION-MUFFLER BOX, FRONT H2X	\$24.68
094-0072	INSULATION-MUFFLER BOX , LEFT H2X	\$39.98
094-0073	INSULATION-MUFFLER BOX FLG H2X	\$16.16
094-0074	INSULATION-EXHAUST, FRONT #1 H2X	\$18.87
094-0075	INSULATION-EXHAUST, BACK H2X	\$79.50
094-0076	FOAM, NOISE BOTTOM CORNER	\$8.44
094-0077	INSULATION, NOISE LID H2X	\$67.35
094-0080	INSULATION, NOIS, EXHAUST FRONT H2X	\$26.99
094-0081	INSULATION-EXHAUST, PANEL H2X	\$19.98
094-0083	INSULATION, NOISE , LEFT SIDE H2X	\$27.55
094-0084	INSULATION, NOISE ACCESS COVER H2X	\$18.39
094-0091	SEAL DONUT, GENERATOR H2X	\$7.96
094-0093	ISOLATOR-MUFFLER BRACKET TO PANEL	\$6.37
094-0094	INSULATION-NOISE EXHAUST FRONT TOP LEFT	\$4.53
094-0095	SPACER, .75" OD, CONTROL BOX	\$0.79
094-0096	INSULATION, HEAT, PANEL-RH ENGINE H2X	\$50.60
094-0099	INSULATION, HEAT RIGHT HAND FIREWALL	\$50.52
094-0103	FOAM, NOISE BOTTOM CORNER	\$9.55
094-0105	ENGINE SEAL, DONUT	\$11.79
094-0106	WEATHER SEAL, ROLL 1/4" X 3/4"	\$43.32
094-0107	WEATHER SEAL, ROLL 1/8" X 1/2"	\$36.58
094-0108	WEATHER SEAL, ROLL 3/16" X 1/2"	\$41.13
094-0111	INSULATION, MUFFLER BOTTOM, H2X	\$56.66
098-2633	(BLDN) LABEL, HSB INSTALL WRN TRI	\$3.80
100-0002	VARISTORS, 12KW MA	\$17.91
100-0003	ASSY, DIODE/VARISTOR, H2X	\$19.11
103-0121	CLIP, HOOD ROD	\$2.94
107-0061	HINGE, ACCESS COVER TO BOTTOM CORNER	\$15.29
107-0062	DOOR HINGE, RH SURFACE SCREW ON	\$34.09
109-0100	PALLET, PLASTIC, BASE 12KW	\$205.70
112-0110	HANDLE, LATCH, DOOR, LOCKED	\$89.67
112-0111	2-POINT ROD CONTROL	\$18.74
112-0112	LATCH, 1/4 TURN CAM, .876	\$4.48
114-0496	BRACKET GOVERNOR 15KW	\$11.48
114-0508	BRACKET, BATTERY HOLD DOWN	\$1.14
114-0517	BRACKET, BLOCK HEATER	\$62.14
114-0536	RADIATOR BRACKET	\$56.68
115-0137	EXHAUST PLENIUM, FILTER COVER	\$82.71
115-0140	EXHAUST PLENIUM, COVER	\$81.31

115-0144	ENGINE MOUNT, FILTER SIDE	\$129.70
115-0145	ENGINE MOUNT, EXHAUST SIDE	\$162.78
115-0193	DOOR SCOOP PANEL	\$107.99
115-0197	ELECTRICAL PANEL COVER	\$63.91
115-0198	JUNCTION BOX COVER	\$55.75
115-0201	CONTROL BOX	\$164.10
115-0205	CONTROL PANEL DOOR ASSEMBLY	\$326.86
115-0206	LID ASSEMBLY 25KW UL	\$454.73
115-0207	DOOR ASSEMBLY, INNER-NO INLET	\$451.46
115-0208	DOOR ASSEMBLY, OUTER INLET	\$436.84
115-0209	EXHAUST COVER PANEL	\$128.30
115-0210	END PANEL 25KW UL	\$418.64
115-0211	RADIATOR PANEL	\$406.36
115-0212	DOOR ASSEMBLY, INNER INLET	\$399.34
115-0213	END PANEL ASSEMBLY	\$397.69
115-0218	DOOR ASSY	\$265.62
115-0242	HOOD ARM PROP	\$12.61
115-0245	ASSEMBLY, ENGINE PANEL	\$393.52
115-0259	RIGHT HAND FIREWALL ASSY	\$403.14
115-0260	BOTTOM CORNER WELDMENT	\$125.12
115-0262	COVER, MUFFLER	\$135.04
115-0263	WELDMENT, MUFFLER BOX H2X	\$187.97
115-0264	SIDE, LEFT HAND	\$149.35
115-0265	WALL, BACK H2X	\$384.51
115-0266	WELDMENT, ACCESS PANEL CP200	\$157.53
115-0267	WELDMENT, BOTTOM CORNER, H2X	\$160.34
115-0268	PANEL, LEFT SIDE	\$69.67
115-0269	ACCESS, PANEL, EXHAUST	\$69.00
115-0270	BACK PANEL H2X	\$172.27
115-0271	ASSY, CROSSBRACE	\$105.41
115-0272	PANEL, RIGHT HAND	\$131.12
115-0273	COVER, CONTROL BOX CP200 H2X	\$60.21
115-0274	PANEL, ENGINE RIGHT HAND BRIGGS	\$149.91
115-0275	WELDMENT, BOTTOM CORNER RH BRIGGS	\$159.94
145-0411	TUBE, EXHAUST 25KW UL	\$424.33
145-0416	3/4" INTAKE TUBE	\$0.79
145-0418	PIPE, TAIL H2X	\$36.13
160-0309	GENERATOR ASSY, UL 1446 MECC ALTE	\$665.92
160-0311	ROTOR ASSY, H2X	\$516.56
160-0312	STATOR ASSY, H2X	\$538.85
165-0253	OIL BYPASS KIT PM06210	\$36.50
165-0257	KIT, OIL BYPASS DELAY PM06215	\$86.10
165-0259	KIT, BLOCK HEATER, H2X	\$209.43
165-0260	KIT, IMMERSION OIL HEATER, B & S	\$94.93
165-0262	SVC KIT, RAIN 25KW	\$252.51
166-0132	CAPACITOR, 35000 UF, 16VDC	\$56.06
166-0133	CAPACITOR, 40MF, 500V H2X	\$46.13
166-0142	CAPACITOR RUN 25 MFD	\$61.60
801-0004	MUFFLER, BRIGGS & STRATTON	\$296.27
S0006637	ASSY WIRE GRN 14GA 7.00 RAS/SOCK.140	\$0.79
S0007587	ASSY WIRE GRN 14GA 12.50 RING/PIN	\$1.11



S0007697	ASSY WIRE RED 18GA 30.00 ENG ES	\$2.30
S0007716	ASSY WIRE RED 10 GAGE 30.00 RING/RING	\$3.79
S0007717	ASSY WIRE BLK 10 GAGE 29.00 RING/RING	\$3.95
S0007787	ASSY WIRE RED 10GA 22.00 RING/RING	\$3.87
S0007793	ASSY WIRE BLK 10GA 32.00 RING/RING	\$4.29
S0048164.01	ENDBELL, WIRED 542	\$110.31
S0048635.01	ENDBELL, WIRED 2 CSA	\$145.05
S0048685.01	ADPT ENG MACH B&S/HON OHV PLN	\$30.16
S0048866	BRACKET VIBISO STR7K	\$28.45
S0049472	ASSY FUEL TANK 5 GAL	\$66.66
S0049601	ASSY BATTERY BRKT KIT	\$9.66
S0049617	ROTOR 2KS B&S RF5	\$148.02
S0049619	ROTOR 4KW TEC RF5	\$170.79
S0049620	ROTOR 5KW B&S RF5	\$190.27
S0049621	ROTOR 5KW TEC RF5	\$192.86
S0049623	ROTOR 6.25KW B&S/HON/KAW	\$252.90
S0049664.01	ENDBELL WIRED LA	\$450.26
S0049679	ROTOR 4KW B&S RF5	\$176.11
S0049742	CARRIER 52-2	\$49.79
S0049748	BRKT PORT KIT	\$8.72
S0049756	PLATE STEEL 1" SQ	\$0.79
S0049824	ROTOR 1.2KW B&S/KAW BRUSHLESS	\$127.64
S0049825	ASSY STATOR BRKT	\$73.58
S0049836	CONNECTOR HSG 3 PIN 1-350347-0	\$1.99
S0049837	ENDBELL WRD PL 1755	\$110.65
S0049838	ENDBELL WRD PL 1750	\$105.71
S0049865	BRKT LOWER RECOIL	\$4.66
S0049897	ASSY ELEC START	\$38.56
S0049941.01	STATOR .65KW 220V 50HZ	\$282.12
S0049947	STATOR 1.75STK 240V 50HZ	\$292.40
S0050063	STATOR 1.3KW 120V 60HZ	\$213.37
S0050134	BRKT, ISOLATOR	\$4.92
S0050148.01	ASSY MAGNET	\$21.30
S0050236.01	ADAPTER ENG 4-7KW B&S PLN	\$26.65
S0050237.01	ENDBELL WIRED 3.5 - 8KW	\$76.16
S0050273	ASSY TANK FUEL 5 GAL	\$53.89
S0050299	STATOR 5KW 120/240V 60HZ BLK	\$351.29
S0050333	ASSY DFLCTR	\$27.68
S0050334	BRACKET SUPPORT	\$3.84
S0050350	STATOR 7KW 120/240V 60HZ BLK	\$405.43
S0050436	STATOR 6.25STK 120/240V 60HZ	\$419.15
S0050448.01	ADAPTER ENG IP23	\$28.89
S0050469	STATOR 3.5STK 120/240V 60HZ BLK	\$235.73
S0050511.02	ENDBELL WIRED	\$176.72
S0050515	ASSY WIRE 18-3 CORD	\$37.38
S0050517	STATOR 5KW 120/240V 60HZ BLK	\$361.62
S0050584	ROTOR 4.6KW TEC RF5	\$179.67
S0050647	ASSY MODULE IC WIRE	\$59.12
S0050770	STATOR 2.5KW 2.50STK 120/240V 60HZ	\$286.36
S0050772	ROTOR 2.6KW B&S RF5	\$154.44
S0050830	STATOR 5KW 120/240V 60HZ BLK	\$240.28

S0050941.01	BRACKET, MUFFLER	\$7.35
S0051000	ASSY PORT KIT POWERHOUSE & HONDA	\$92.98
S0051027	ROTOR 4.6KW B&S	\$186.19
S0051031	KIT HANDLE HONDA ER	\$38.45
S0051249	ROTOR 2KW B&S BRUSHLESS	\$138.73
S0051252.01	ENDBELL WIRED COMPLETE	\$84.39
S0051271	ASSEMBLY, BOLT BAG	\$15.90
S0051288	PANEL, WIRED PC0477023	\$259.22
S0051288.01	PANEL WIRED PC0477023	\$324.52
S0051368	ASSY FUEL TANK	\$36.26
S0051375	ENDBELL WIRED PULSE 1850	\$121.15
S0051502.01	ENDBELL WIRED 5025	\$124.23
S0051516	ASSY HANDLE B&S PORT KIT	\$32.08
S0051528	STATOR 4.50STK 120/240V 60HZ BLK	\$350.53
S0051534	BRACKET, IDLE CONTROL MHI 9HP	\$10.52
S0051537.01	SHIELD HEAT 5 GAL TANK BLK	\$21.18
S0051555	SHIELD ENDBELL CLIPPED	\$2.18
S0051557	ASSY HEAT SHIELD 3GAL TANK RED	\$30.11
S0051636.01	ASSY FUEL TANK 5 GAL	\$78.50
S0051712	STATOR 1.75STK BRSHLS 220V 50HZ	\$293.65
S0051720	ENDBELL WIRED UK VANT	\$80.45
S0051799	ASSY I/C MAGNET	\$24.01
S0051834	ASSY BRKT IC 473503	\$8.01
S0051866	ASSY FUEL TANK 473503	\$68.54
S0051869	ASSY I/C MAGNET 473503	\$23.35
S0051871	STATOR 3.0STK 120/240V 60HZ BLK	\$303.57
S0051874	ROTOR 3KW B&S/HON/TEC	\$166.70
S0051928	STATOR 3.0STK 120/240V 60HZ BLK	\$368.99
S0051982	PANEL, WIRED PC0473503	\$348.51
S0052159	ENDBELL WIRED SPORT 1850	\$120.90
S0052277	STATOR 8KW 120/240V 60HZ BLK	\$421.32
S0052284	ASSY HEAT SHIELD HON 3500	\$36.55
S0052293	ROTOR 6.50 STK	\$286.46
S0052768	ASSY CONN AVR 120V	\$11.30
S0052771	ASSY CONN AVR 240V	\$14.17
S0052975.01	ASSY CABLE DC 10GA	\$28.47
S0053001	STATOR .85KW 120V 60HZ	\$149.53
S0053057	STATOR 6.5STK 120/240V 60HZ BLK	\$429.39
S0053258	ASSY AXLE CONTR 5KW	\$15.72
S0053344	KIT WHEEL CONTRACTOR	\$40.69
S0053573	ASSY ROTOR W/ARC MAGNETS	\$92.47
S0054052	ADAPTER ENGINE 4-5KW TEC PLAIN	\$28.89
S0054067	STATOR 4.0STK 120/240V 60HZ BLK	\$256.80
S0054177	ASSY CONNECTOR DC	\$3.63
S0054186	PWBA INV PM1000	\$79.37
S0054329	KNUCKLE, DRILLED	\$5.45
S0054720.01	ROTOR 2.25 STK VERT GEN	\$141.26
S0054763	STATOR 2.25STK 120V 60HZ VERT	\$222.01
S0055468	SHIELD HEAT 3 GAL TANK BLK	\$13.24
S0055503	STATOR 2.25STK 120V 60HZ BLK	\$198.29
S0055504	STATOR 2KW 120V 60HZ BLK BRSHLESS	\$208.78

S0055507	STATOR3.5STK 120/240V 60HZ BLK	\$242.38
S0055508	STATOR 4.0STK 120/240V 60HZ BLK	\$258.27
S0055510	STATOR4.5STK 120/240V 60HZ BLK	\$273.65
S0055513	STATOR 4.5STK 120/240V 60HZ	\$338.24
S0055516	STATOR 3.0STK 120/240V 60HZ BLK	\$223.13
S0055520	STATOR .85KW 120V 60HZ CSA	\$165.47
S0055554	STATOR 2.5KW B&S BRUSHLESS VERT	\$141.97
S0055555	STATOR 2.5STK 120V 60HZ VERT	\$227.17
S0055574	BRACKET WHEEL PORT KIT PAINTED	\$4.55
S0055574	BRACKET WHEEL PORT KIT	\$4.55
S0055576	HANDLE ASSY UNIV PORT KIT	\$20.81
S0055577	BRACKET FOOT 563500 PORT KIT	\$11.78
S0055635	STATOR 4.5STK 120/240V 60HZ BLK	\$278.34
S0055653	STATOR 3.5STK 120V 60HZ BLK	\$245.28
S0055708.02	PANEL WIRED PM0545305.02	\$85.90
S0055820.02	PANEL WIRED PC0545305.02	\$170.27
S0055843	PORT KIT UNIVERSAL FOOT	\$6.27
S0055843.01	FOOT PORT KIT UNIVERSAL	\$7.02
S0055852.01	ASSY HARDWARE BAG PORT KIT	\$19.14
S0055853	ASSY FUEL LINE 18"	\$8.12
S0055873.01	KIT GEN PORTABILITY	\$99.42
S0055887.01	ASSY TANK FUEL 7 GAL VERT	\$121.49
S0055889	ADPT SPIDER MACH B&S MOD28	\$55.91
S0055890	ADPT SPIDER MACH TEC OHV 110	\$56.52
S0055898	ASSY, FRAME VERT 5-8 KW	\$83.33
S0055907	HANDLE VERT 5-8 KW	\$13.02
S0055956	HARNESS WIRING PM0557500	\$64.62
S0055956.01	HARNESS WIRING PM0557523.9	\$64.38
S0055957	ASSY I/C MAGNET 5-8 KW VERT	\$24.23
S0055962.01	PANEL WIRED PM0557523.9	\$293.70
S0055966	STATOR 6.50 120/240V 60HZ AVR	\$428.06
S0055967	ROTOR 5.00 STK VERT	\$211.34
S0055968	ROTOR 6.50 STK VERT	\$266.55
S0055969	BRACKET MUF 11 HP TEC VERT	\$7.57
S0055978	BRACKET MUF 14.5 B&S VERT	\$7.33
S0055980	MUFFLER ASSY 11HP TEC VERT	\$75.15
S0055995	HANDLE CART VERT PAINTED BLK	\$21.97
S0056004	ENDBELL WIRED VERT 2KW	\$66.49
S0056026	ASSY HARDWARE BAG VERT F/LIFTHOOK	\$34.19
S0056038	PANEL END 52/54 ER	\$7.79
S0056039	BRACKET B&S STATOR MOUNTING	\$8.13
S0056040	BRACKET STATOR ISOLATOR TEC	\$8.74
S0056044	ASSY STATOR BRKT TEC	\$18.06
S0056066.01	PAN BATTERY 5-8 KW VERT	\$11.13
S0056073.01	STATOR 5.00 STK 120/240V 60HZ	\$398.95
S0056106	ROTOR 3.00 STK BRUSHLESS	\$162.42
S0056129	ENDBELL WIRED PULSE 220V 60HZ	\$153.73
S0056139	PANEL WIRED PM0555523	\$276.52
S0056140	HARNESS WIRING PM0555523	\$64.12
S0056150.01	CARRIER PM0535202	\$49.44
S0056160	ASSY BASE VERT B&S BLK	\$70.97

S0056197	SHEILD MUFFLER	\$19.73
S0056198	COVER CONT BOX	\$29.23
S0056199	PANEL WIRED PMG201000	\$284.43
S0056205	STATOR 1.00 STK	\$167.41
S0056214	ASSY INVERTER BOARD	\$89.62
S0056215	BRACKET, SUPPORT BOARD	\$20.23
S0056234	ASSY, FUEL TANK 8 GAL	\$81.12
S0056240	HANDLE PORT	\$12.19
S0056241	ASSY, CARRIER	\$163.61
S0056242	PANEL WRD 10KW	\$451.53
S0056263.01	ASSY TANK FUEL 7 GAL VERT W/FLTR	\$90.14
S0056342	ASSY STATOR BRACKET	\$17.44
S0056363	ENDBELL WIRED 3KW BRUSHLESS	\$87.36
S0056364	STATOR 4.50 STK 120/240V 60HZ	\$286.97
S0056406	ASSY, WHEEL BRKT	\$15.14
S0056409	STRAP, FOOT BRACKET	\$10.07
S0056410	ASSY, AIR DEFLECTOR	\$38.35
S0056423	CARRIER B&S / TEC ER ES	\$83.59
S0056427	ASSY, STATOR BRACKET	\$21.14
S0056440	BRACKET MUF 11HP TEC VERT	\$7.16
S0056443	ASSY, KT PORT	\$279.25
S0056462	ASSY I/C MODULE 555523	\$69.80
S0056464	ASSY I/C MODULE 557523 557823	\$71.85
S0056539	STATOR 1.0 STACK 120V/12V	\$126.51
S0056588	PANEL WIRED PMG200901	\$226.87
S0056637	PANEL WIRED PM0525302.03	\$84.27
S0056659	ENDBELL WIRED 52-4 & 54-4	\$134.23
S0056660	ENDBELL WIRED 52-5 & 54-5	\$134.23
S0056704	PANEL WIRED 12KW	\$447.40
S0056707	ASSY I/C MODULE DC	\$97.71
S0056712.01	PANEL WIRED PM0557823	\$426.69
S0056793	ENDBELL WIRED	\$69.39
S0057232	STATOR 6.50 STK 120/240V 60HZ AVR	\$460.22
S0057374	ASSY TANK FUEL 3 GAL	\$57.35
S0057675	STATOR 3.0 STK B&S/HON/TEC	\$223.13
S0058130	ROTOR 5.00 STK HON	\$227.08
S0058939	STATOR 6.25STK 120/240V B/C I/C AVR	\$454.81
S0059420	LIFTHOOK HONDA PNT	\$29.79
S0059582	ASSY BASE VERT TEC	\$70.53
S0061343	PANEL CONTROL PC0525300.19 W/STUD	\$10.88
S0061373	ASSY HARDWARE BAG PREMIUM PORT KIT	\$18.11
S0061442	ASSY AXLE W/POLY TUBE 496504.17	\$26.43
S0061482	ASSY TANK FUEL 5 GAL W/FILTER	\$81.05
S0061671	ASSY PANEL WIRED PM0463300	\$140.78
S0061734	FOOT PORT KIT PREMIUM 3.25LG	\$9.03
S0061777	ADAPTOR ENG MACH B&S 9HP VANGUARD	\$28.05
S0062124	BRACKET HANDLE RIGHT PM0545007	\$4.84
S0062125	BRACKET HANDLE LEFT PM0545007	\$4.84
S0062136	PANEL CONTROL PM0545007	\$6.59
S0062137	CARRIER PM0545007	\$111.93
S0062140	BRACKET HANDLE LOCK PM0545007	\$3.36

S0062147	ASSY HANDLE PM0545007	\$33.02
S0062148	ASSY FUEL TANK PLST 6 GAL PM0545007	\$79.36
S0062151	ASSY HDWE BAG PORT KIT PM0545007	\$49.48
S0062153	PANEL WIRED PM0545007	\$77.83
S0062166	HARNESS PNL 5-20R(2) L14-20R(1) 9-PI	\$34.97
S0062191	STATOR 5.00STK 120/240V (+0007587)	\$258.14
S0062218	PANEL WIRED PC0525300.19 9PIN	\$258.82
S0062223	STATOR 6.5 STK 120/240V 60HZ	\$347.83
S0062229	STATOR 5.00STK 120/240V AVR 9PIN	\$330.96
S0062232	KIT GEN PORTABILITY 7" WHEELS	\$60.37
S0062233	ASSY HARDWARE BAG PORT KIT 7" WHEELS	\$20.78
S0062235	CARRIER TEC W/WHEEL BRACKET	\$103.51
S0062237	PANEL WIRED PM0525300.18 9-PIN	\$116.13
S0062238	PANEL WIRED PM0525500 9-PIN	\$97.50
S0062259	PANEL WIRED PC0545007	\$162.49
S0062262	SHIELD HEAT TANK PC0545007	\$10.71
S0062263	STATOR 4.50 STK 120/240V 60HZ AVR	\$250.46
S0062266	SHIELD HEAT STATOR PC0545007	\$4.49
S0062274	SHIELD HEAT PM0545007	\$20.55
S0062276	STATOR 1.75STK 120V 60HZ CSA	\$179.26
S0062285	PANEL WIRED 10KW 23HP	\$477.55
S0062293	CARRIER, PREMIUM 5000 B&S W/WHL BRKT	\$80.12
S0062301	BRACKET FOOT PM0495503	\$12.12
S0062307	SHIELD HEAT PM0495503	\$20.57
S0062310	CARRIER PM0495503	\$150.67
S0062311	PANEL WIRED PM0495503	\$111.64
S0062315	ASSY HDWE BAG PM0495503	\$24.33
S0062316	ASSY HANDLE PM0495503	\$39.52
S0062318	ASSY PORT KIT PM0495503	\$128.04
S0062321	ASSY TANK FUEL 6 GAL PM0495503	\$91.12
S0062338	ASS HARDWARE BAG PORT KIT	\$18.87
S0062345	STATOR 1.75STK 220V 60HZ	\$171.20
S0062346	PANEL WIRED PE0401853	\$80.78
S0062409	BRACKET HANDLE LOCK 545007 495503	\$2.41
S0062429	KIT GEN PORTABILITY PM0535000	\$46.20
S0062431	ASSY HARDWARE PM0535000	\$16.81
S0062444	ASSY HARDWARE PORT KIT PNEUMATIC WHL	\$36.28
S0062445	KIT GEN PORTABILITY PM0434600	\$52.39
S0062446	PANEL WIRED PM0434600	\$128.64
S0062450	PANEL WIRED PM0535000	\$152.83
S0062451	CARRIER PM0535000.01	\$92.01
S0062470	ENDBELL WIRED BR RECT BD	\$51.35
S0062471	STATOR 4.50STK 120/240V 60HZ PCB	\$232.06
S0062477	KIT GEN PREMIUM PORT W/O WHEELS	\$77.07
S0062478	ENDBELL WIRED AVR	\$87.39
S0062490	ASSY CONN AVR 240V	\$11.79
S0062494	STATOR 5.00 STK 120/240V 60H PCB	\$243.27
S0062506	STATOR 3.00 STK 120/240 60 CSA 4.390	\$203.60
S0062513	FUEL TANK ASSY, PM0601100.MN	\$88.28
S0062514	ASSY, PORTABILITY KIT	\$70.58
S0062520	WIRED PANEL, PM0601100	\$419.58

S0062523	DEFLECTOR MANIFOLD ASY PM0601100	\$29.08
S0062532	CARRIER, PM0601100	\$259.36
S0062540	HEAT SHIELD PM0601100	\$35.50
S0062541	WIRE HARNESS ASY PM0601100	\$28.76
S0062543	I/C MODULE DC ASY	\$101.30
S0062550	HANDLE ASY, PM0601100 LT	\$29.01
S0062551	HANDLE ASY, PM0601100 RT	\$29.01
S0062569	CARRIER PM0434600	\$138.11
S0062572	SHEILD HEAT PM0434600	\$22.08
S0062574	ASSY HANDLE PM0434600	\$36.39
S0062577	PANEL WIRED PC0495503	\$184.82
S0062617	ROTOR 1.81 STK BRUSHLESS	\$124.96
S0062619	STATOR 1.81 STK 120V 60HZ	\$201.55
S0062621	ROTOR 1.81 STK BRUSHLESS	\$130.15
S0062623	STATOR 1.81 STK 120V 60HZ	\$200.25
S0062626	STATOR 5.0STK 120/240V 60HZ AVR 9-P	\$301.69
S0062631	STATOR 1.81 STK 120V 60HZ	\$182.79
S0062632	STATOR 1.81 STK 220V 60HZ	\$197.16
S0062639	CARRIER PM0495503.01	\$128.18
S0062643	ASSY WELDED HANDLE PM0606500	\$28.61
S0062653	STATOR 1.81 STK 120V 60HZ CSA	\$212.52
S0062654	STATOR 1.81 STK 120V 60HZ CSA	\$204.88
S0062668	CARRIER PM0603250	\$165.74
S0062671	PANEL WIRED PM0603250	\$250.63
S0062678	HARNESS PANEL/STR PM0603250	\$28.45
S0062683	ASSY HARDWARE PM0497000	\$41.08
S0062684	KIT GEN PORTABILITY PM0497000	\$100.88
S0062689	CARRIER PM0497000	\$181.39
S0062693	PANEL WIRED PM0497000	\$134.65
S0062694	SHEILD HEAT PM0497000	\$19.85
S0062695	STATOR 6.50STK 120/240V 60HZ AVR	\$416.90
S0062704	ASSY TANK FUEL PM0497000	\$91.70
S0062706	ASSY WELDED HANDLE PM0497000	\$21.66
S0062720	CHANNEL ENGINE ENDURA	\$22.34
S0062721	CHANNEL STATOR ENDURA	\$19.70
S0062723	TUBE TOP ENDURA	\$16.25
S0062729	CARRIER, PM0606500	\$229.36
S0062736	ASSY HANDLE ENDURA	\$19.63
S0062739	PANEL WIRED ENDURA HON 7KW	\$185.96
S0062748	STATOR 6.5STK AVR HORZ 120/240V	\$432.27
S0062753	MUFFLER BRACKET PM0606500	\$13.04
S0062763	AXLE .50 DIA X 22.25 ENDURA	\$10.43
S0062764	WIRED PANEL	\$475.04
S0062765	PANEL WIRED, PM0606500	\$404.24
S0062772	HEAT SHIELD ENDURA	\$33.60
S0062776	FUEL TANK ASSY PM0606500	\$159.27
S0062777	STATOR 4.50STK 120/240V 60HZ PCB	\$323.59
S0062785	GEN PORT KIT, PM0606500	\$67.09
S0062786	ASSY TANK FUEL PM0647000	\$125.19
S0062794	ASSY ECOLOGIZER BOARD	\$420.08
S0062807	ASSY HARNESS ECOLOGIZER / GEN HEAD	\$42.33

S0062822	ASSY HARDWARE PM0535000.01	\$25.53
S0062823	KIT GEN PORTABILITY PM0535000.01	\$56.26
S0062841	ASSY HARDWARE BAG PORT KIT PM0545007	\$45.28
S0062850	PANEL WIRED PM0401856	\$51.05
S0062854	ASSY TANK FUEL 1.9 GAL	\$95.69
S0062896	CARRIER PM0496500	\$175.40
S0062897	PANEL WIRED PM0496500	\$133.49
S0062910	STATOR 1.81 STK 120V 60HZ	\$199.36
S0062911	ASSY STATOR BRACKET PM0401857	\$48.86
S0062912	PANEL WIRED PM0401857	\$48.20
S0062923	SHIM TANK MOUNTING ENDURA	\$0.85
S0062930	ASSY WELDED HANDLE PM0496500	\$20.69
S0062931	KIT GEN PORTABILITY PM0496500	\$99.89
S0062933	STATOR 6.50 STK 120/240 60HZ PCB	\$408.30
S0062938	ASSY HANDLE PM0435251	\$40.18
S0062944	SHIELD HEAT PM0435251	\$23.13
S0062950	CARRIER PM0435250	\$98.07
S0062953	PANEL WIRED PM0435250	\$91.06
S0062964	CARRIER PREMIUM PLUS 3KW B&S	\$104.96
S0062973	ASSY TANK FUEL 3 GAL PM0543002	\$68.57
S0062978	KIT GEN PORTABILITY PM0435251	\$37.69
S0062981	ASSY HANDLE PM0545007.02	\$36.91
S0062982	ASSY HDWE BAG PORT PM0545007.02	\$42.99
S0062989	ASSY HANDLE PM0495503.02	\$38.46
S0062990	ASSY PORT KIT PM0495503.02	\$79.36
S0062999	ASSY HOSE FUEL PM0645250	\$5.72
S0063000	STATOR 5.00 STK HORZ 120/240	\$307.38
S0063003	PANEL WIRED PM0645250	\$168.03
S0063007	ASSY TANK FUEL PM0645250	\$120.26
S0063047	ASSY FRAME SIDE LEFT ENDURA ROBIN	\$96.81
S0063048	SHIELD HEAT FRAME ROBIN ENDURA	\$3.17
S0063084	AXLE FORMED ENDURA PAINTED	\$10.86
S0063121	PANEL WIRED PM0401858	\$46.40
S0063123	ASSY MUFFLER ROBIN EX27 W/DEFLECTOR	\$83.97
S0063136	BRACKET HANDLE MOUNT PM0496500 & 7000	\$2.14
S0063146	CARRIER PM0545007.03	\$118.60
S0063154	SHIELD HEAT PM0496500 & 7000	\$19.92
S0063158	ASSY HANDLE PM0434600.01	\$40.42
S0063176	PANEL WIRED PM0545008	\$77.18
S0063178	ASSY HANDLE PM0545008	\$36.84
S0063179	PANEL WIRED PM0116000	\$143.38
S0063188	CARRIER PM0496500.03	\$131.11
S0063253	KIT GEN PORT 2 HANDLE PNEU WHL	\$97.34
S0063260	CARRIER PM0116000	\$186.05
S0063261	BRACKET HANDL MNT 497000.01/6500.01	\$1.58
S0063265	ASSY HARNESS STR VISION	\$32.42
S0063270	CARRIER TEC W/WHEEL BRKT SUMEC HD	\$104.48
S0063275	CARRIER TEC SUMEC HD	\$95.96
S0063278	HARNESS PANEL HEAD SUMEC	\$18.02
S0063329	CARRIER PM0545008	\$116.50
S0063330	CARRIER PM0435000	\$106.09

S0063331	PANEL WIRED PM0435000	\$89.68
S0063333	CARRIER PM0525750	\$135.67
S0063341	PANEL WIRED PM0525750	\$77.39
S0063345	PANEL WIRED PL0545008	\$154.40
S0063356	AXLE .50 DIA X 24.00	\$11.03
S0063357	ASSY HARDWARE BAG PORT KIT 7" WHL AXL	\$12.49
S0063359	CARRIER TEC W/AXLE BRACKET	\$103.60
S0063360	PANEL WIRED PM0525751	\$98.51
S0063361	KIT GEN PORTABILITY 7" WHEELS & AXLE	\$59.46
S0063391	CARRIER PM0435001	\$109.42
S0063396	AXLE .50 DIA X 25.75	\$11.41
S0063398	KIT GEN PORTABILITY PM0435000	\$52.62
S0063404	CARRIER PM0496500.01	\$214.55
S0063405	PANEL WIRED PM0496500.01	\$106.59
S0063411	ASSY HANDLE PM0435001	\$31.78
S0063436	PANEL WIRED PC0545009	\$152.53
S0063467	ASSY TANK FUEL PM0116000	\$108.83
S0063505	PANEL WIRED PM0116000	\$169.49
S0063562	KIT SPARK ARREST 6HP B&S	\$23.23
S0063576	PANEL WIRED PMC435251	\$166.54
S0063580	PANEL WIRED PMC435250	\$169.93
S0063583	PANEL WIRED PMC525500	\$173.47
S0063586	PANEL WIRED PMC645250	\$229.08
S0063591	STATOR 6.50 STK 120/240V 60HZ PCB	\$382.00
S0063599	STATOR 6.50 STK 120/240V 60HZ AVR	\$385.55
S0063600	PANEL WIRED PM0497000.01	\$109.99
S0063627	KIT SPARK ARREST OHV 3000	\$17.16
S0063649	PANEL WIRED PMC647000	\$297.89
S0063654	PANEL WIRED ENDURA HON 7KW ES	\$246.48
S0063671	ASSY HARNESS PM0647001	\$15.95
S0063677	HARNESS PANEL PM0647001	\$125.41
S0063705	PANEL WIRED PMC545004	\$129.84
S0063712	PANEL WIRED PMC525300	\$181.36
S0063714	PANEL WIRED PMC497000	\$170.59
S0063716	PANEL WIRED PMC505622	\$153.20
S0063793	ASSY FRAME SIDE RHT ENDURA PM0645500	\$103.68
S0063794	ASSY FRAME SIDE LFT ENDURA PM0645500	\$92.58
S0063797	PANEL WIRED PM0645500	\$326.06
S0063801	HARNESS PM0645500	\$147.49
S0063806	CARRIER PM0606750	\$162.68
S0063811	PANEL WIRED PM0606750	\$375.40
S0063817	KIT GEN PORTABILITY PM0606750	\$38.98
S0063818	ASSY HARDWARE BAG PORT KIT PM0606750	\$17.99
S0063830	BRACKET LOW OIL YAM MZ300/360	\$3.28
S0063847	CARRIER TEC W/WHEEL BRACKET	\$100.95
S0063859	ASSY TANK FUEL 5 GAL W/FILTER & SHUTOFF	\$81.72
S0063885	PANEL WIRED PC0525304	\$153.90
S0063905	PANEL WIRED PM0535001	\$91.52
S0063934	CARRIER PM0496750	\$134.91
S0063969	PANEL WIRED PM0545010	\$85.25
S0064063	PANEL WIRED PMC435001	\$200.23



S0064084	SHIELD HEAT PM0606750	\$26.73
S0064089	ASSY FRAME SIDE RHT ENDURA PM0647001	\$121.24
S0064090	ASSY FRAME SIDE LFT ENDURA PM0647001	\$100.77
S0064094	STATOR 2.25 STK 120/240V 60HZ	\$230.84
S0064095	ROTOR 2.25 STK BRUSHLESS	\$141.12
S0064109	ASSY LOW OIL MODULE PM0645500	\$5.97
S0064117	PANEL WIRED PMC435252	\$175.85
S0064123	PANEL WIRED PM0601101	\$281.27
S0064134	PANEL WIRED PMC645500	\$398.86
S0064144	CARRIER PM0543250.01	\$130.46
S0064153	ENDBELL WIRED BRUSH PANEL	\$38.08
S0064154	ASSY TANK FUEL PM0543250.01	\$115.04
S0064155	PANEL WIRED PM0543250.01	\$154.55
S0064158	SHIELD HEAT PM0543250.01	\$22.40
S0064159	ASSY HANDLE PM0543250.01	\$34.91
S0064162	BRACKET FOOT PORT KIT PM0543250.01	\$13.18
S0064178	ASSY WELDED HANDLE PM0606750	\$14.96
S0064179	ASSY FUEL TANK PM0606750	\$149.55
S0064182	STATOR 3.0 STK BRUSHLESS 120V 60HZ PNL	\$249.03
S0064205	CARRIER PM0538000	\$140.11
S0064210	PANEL WIRED PM0538000	\$128.80
S0064212	SHIELD HEAT PM0538000	\$38.75
S0064213	ASSY TANK FUEL PM0538000	\$133.94
S0064237	PANEL WIRED PMC606750	\$375.60
S0064272	ASSY HOSE PM0543250.01	\$9.60
S0064274	ASSY PORT KIT PM0543250.01	\$47.38
S0064280	CARRIER PM0106001	\$135.17
S0064292	CARRIER PMC496751	\$137.63
S0064374	STATOR 6.50STK 120/240V 60HZ AVR	\$394.40
S0064375	PANEL WIRED PMC496751	\$169.89
S0064421	ASSY HARDWARE BAG BATT PM0601101	\$5.52
S0064422	ASSY PORT KIT PM0601101	\$101.61
S0064429	CARRIER PM0418000	\$201.23
S0064436	SHIELD, HEAT PM0418000	\$27.61
S0064437	ASSY TANK FUEL PM0418000	\$131.24
S0064443	PANEL WIRED PM0418000	\$122.82
S0064484	STATOR 4.50 STK (A) 120/240V 60HZ	\$252.03
S0064486	CARRIER PM0601101	\$177.37
S0064487	ASSY HANDLE PM0601101 LT	\$26.88
S0064489	ASSY HANDLE PM0601101 RT	\$26.88
S0064496	PANEL WIRED PM0435253	\$85.21
S0064502	CARRIER PM0435253	\$104.55
S0064504	PANEL WIRED PM0435001 W/2X 5-20R	\$74.56
S0064514	PANEL WIRED PMC525501	\$169.23
S0064538	CARRIER PMC525502	\$105.98
S0064600	ASSY TANK FUEL PM0601200	\$135.02
S0064660	STATOR 5.00STK A 120/240V 60 HZ	\$269.84
S0064689	CARRIER PM0435003	\$106.95
S0064690	ASSY HANDLE PM0435003	\$19.38
S0064700	CARRIER PM0435002	\$100.71
S0064701	CARRIER PM0525303.03	\$104.26

S0064722	STATOR 4.50STK 120/240V 60HZ ALUM	\$259.43
S0064756	STATOR 5.00STK A 120/240V 60 HZ	\$273.74
S0064784	PANEL WIRED PM0435003	\$74.89
S0064790	PANEL WIRED PM0525303.03	\$81.05
S0064826	PANEL WIRED PM0435255	\$71.79
S0064890	ASSY HANDLE PM0601100	\$24.29
S012-0094	HOSE OIL DRAIN	\$2.33
S012-0106	HOSE-3/8" X 26.5" LONG	\$26.49
S026-0643	PWBA RELAY 10KW, HSB	\$113.87
S026-0686	WIRED BOX 15KW	\$566.26
S108-0154	FRAME, 15KW HSB	\$336.12
S108-0155	FRAME 10KW HSB	\$243.19
S108-0160	WELDMENT, ENGINE PAN, H2X	\$134.26
S114-0503	PANEL, RADIATOR DEFLECTOR 15KW	\$306.57
S114-0563	BRACKET, BATTERY HOLD DOWN	\$11.47
S114-0564	BRACKET, OIL COOLER	\$17.39
S114-0571	BRACKET LID STOP	\$2.92
S115-0087	PANEL MUFFLER	\$45.80
S115-0229	SHELF, BATTERY H2X	\$49.67
S115-0238	WELDMENT, CONTROL BOX H2X	\$65.19
S115-0240	ASSY, LID H2X	\$476.99
S115-0251	WELDMENT, LID H2X	\$393.58
S115-0276	DRIP CAP 25KW	\$13.20